Yanmar Parts Catalog

YM1700-A
YM2000A-A

Yanmar [esel Engine Co., L'1D




YM 1700A/Y M 2000A I ndex

General I nformation

Pages 5-6
Page 7
Page 8
Page 9
Page 10

PartsList
Section 1
Section 2
Section 3
Section 4
Section 5
Section 6
Section 7
Section 8
Section 9
Section 10
Section 11
Section 12
Section 13
Section 14
Section 15
Section 16
Section 17
Section 18
Section 19
Section 20
Section 21

Specification Pages

Electrical Wiring Diagram

Power Transmission Structural Drawing
Travelling Transmission Sectional View 1
Travelling Transmission Sectional View 2

Throttle Assembly

Throttle Linkage (optional)
Fuel Tank

Engine Guards

Clutch

Transmission & Rear Axle Housing
Transmission Housing (inner)
Shift Levers

Brakes

Steering System

Front Axle

Tires

Hydraulic Lift

Hydraulic Control Valve
Hydraulic Piping

Hood

Fenders, Steps, Seat & Tool Box
Electrical Parts

Drawbar

Toolkit

3 Point Hitch

Engine Section Parts L ist

Section 1-2
Section 3-4
Section 5-6
Section 7
Section 8
Section 9
Section 10
Section 11
Section 12-14
Section 15
Section 16
Section 17-18
Section 19-20
Section 21
Section 22-23
Section 24
Section 25

Cylinder Block

Gear Case

Cylinder Head

Air Cleaner

Camshaft

Main Bearing and Crankshaft
Piston and Connecting Rod
Lubricating Oil System
Cooling Water System

Fuel Injection Pump

Fuel Injection Vave

Fuel Oil System

Governor System

Electric Starting Equipment
Starting Motor

AC Generator

Thermostart



Specifications (1 of 2)

Model YM1700-A YM2000A-A
R B it 7. % =
Total Wt. (kg) 720 7558 (¥ fE)
Front 330 345
E ]
= (kg)
2 Rear 390 410
Q
= ‘ # iR | 20X2425X4=140 20X2+25X8=240 T8y FAYE
Mipo & B (kg)
*= % 20 X 5=100 T H9F A sk
Horsepower (PS/rpm) 17 / 2400 20 / 2400
i i* RA—-NLbS52 5%
B & NISEEHE
1 0.83 (0.23) 0.87 (0.24) NA ST T, N EEE
2 1.45 (0.40) 1.55 (0.43)
3 2.21 (0.62) 2.35 (0.63)
-
a 4 3.10 (0.86) 3.30 (0.92)
g ken/h g 5 3.51 (0.98) 3.73 (1.03)
g [T
B | (m/sec) 6 5.47 (1.52) 5.81 (1.61)
7 8.30 (2.31) 8.82 (2.45)
8 14.00 (3.89) 14.90 (4.14)
1 1.45 (0. 40) 1.55 (0.43)
2 5.47 (1.52) 5.81 (1.61)
o EBR ¥ 2ZE () 1800 1900 TL— = (&R
£ & (om) 2390 2525
B £ E(5F & i% 5&) (om) 1120 1145
" & S(T75—E3E) (om) 1735 1755
{3 !
EE E(E & 512 (oe) 1420 1490
BB
B 2 (mm) 840 840
x| 42 25
E % 8 () 880 - 1000 880 - 1000
lf. = x £ F (o) 335 360




Specifications (2 of 2)

Model YM1700-A YM2000A-A
& = ft ik 0] z
Engine Model 2TR17-A 2TR20A-A
) £5 -t
% =) 7 A KR 7 52— 2
" No. of Cylinders 2
Bore X Stroke (mm) 85X90 90X890
Displacement (ce) 1021 1145
|l 1 K &8 £ v 7 K ; Sa -3
m M F E X A %
* % P By P e
Fuel Capacity (2) 22
s | T ® 5 R boaq FRLT
#F & | Oil Capacity (£2) 4.0 HTI kR EET
™ Cooling System  (2) 4.6
S = | Alternator (V-kW) 12—0.18
k2 % | Stater (v-kw) 12—1.3
= 2 [ Battery (V-AH) 12— 175
g E 7 P 7} P X MK (F4X25L259F)
{723 Transmission Fluid (£) 15
X2 B OZ E ¥ R £t ER(T70924)
Bla mw 2 & % R F oa %
. | Tire Front 4.00—12—4P 4.00—15—4P
| : Size Rear 8.3/8—24—4P | 9.5/9-24—4P [/ 43754%
g [ o % & H=WRIY 2—R
| ; Y Ty pm— RESTE M =
8% & v v - = AFNO vy 2R
b1 | TI7A—%. K&/{ 0y b3227
& | Bt = | BAE., Fr—T/ {05 b7 27,
= BES{QybIT
Bl =m = =& BIBBLT - A dEmeT
g 2 | 14 P ] 5] = &8 0
7| + # (o) 34-83
E PTO Speeds  (rpm) 588-730-1260
“lz 0 f B B % z L |
BzEyYr=x
& Max. Lift Capacity  (kg) 650 »
A Lift Type 3 Pomt Hitch, Category 1 | o712 maEmTes
2 (B8O -7 )P ® (@) B 1400 B8 1400
~

E = &

HYYavay bo=nfE

5 5 =




Electrical Wiring

YM1700-A
YM2000A-A

red-yello red-yellow \M.l__.-U/
h 3 .r __Tlﬂ -(__ .’-.w green L Mite
tedwhite —ee— rod-white ...-.1-\\
Horn burton
Haadlight, right .
n 2 \ll-.l
- - g bl ”~ )A ~ I—
red-black T L@L _._"...H.___.
w |
Work light
p—1 3

q\ﬂl’/l\o.. od
o N O i
..\MDJ;.:I\ O Flasher relay Turn signal switch
Thermostart plug (Optienal)
Main switch B @
- Y it ol
i r.{z.o&.; .h.“w IIJWJM-\J\J\A P oo P RCR ...r.
+ biack-white black-white 4t .“

ﬁ Oil pressure indicator light
Batt
oy Oil pressure switch Battery charging indicator light

— H L3> vellowgreen

Water temperature indicator light

ﬂﬁUI._i:ol#_c.

Water tamperature sender

—green-—m——green-yaliow

—y

|
red-white ed-whit 4k - ed-white HO\m_V d
I
red-yeliow wct-yell B edy Q
oai v “ Headlight switch
il 1]
. = S |
] . w

S
Turn signal light, lefy




Power Transmission Structural Drawing

YM17 A
YM20 A-A
‘—T sl Eripihe
) 2TR17-A
—JF (2TR204-A)
2 mF
lofjlol
SC20 35 8
6304
e 1 6306
lofilo]  lolliol
B47T
_ 13T
24T 20T )
: 3417
= T
25T€lj_ ' =81
= [28T
Bs1T
15T s
lolllol
6304
o : 0, — . —.a_ -
4 nglgg 27 T oloz| |G
= [ O = - O= e = e
Al B g0 20 e Holgz| | &
(&} Q
Pt =
(=] k=
ISRe 29| Sg 2ROl
Iog5 ©0 R S92 T
2 S o 5L
- i
3 =
57T 57T
6304NR  B6207NR
[e]}|[e] [e]]|le]}
217 [40T
147T]
Tire 8-24 it Tire 8-2¢
Tire 9-24) 127} 49T Tire 9-24)
[e]}({e] [oljiol
6304 —efrey
6207
TC25 55 11




Clutch Disc Assembly

Pressure Plate Assembly

1st & 2nd Speed
Sliding Gears

Return Spring

Main Shaft l/

Travelling Transmission Sectional View

YMI700-A
YM2000A-A

: Countershaft
-Clutch Housing 15t Speed Gear
Countershaft 2nd Speed Gear

Countershaft 3rd Speed Gear

Countershaft 5th Speed Gear

3rd & 5th Speed Sliding Gears

Transmission Case Cover

Reduction Gear Complete

Transmission Case P.T.O. Pinion
Transmission
Rear Cover
m P.T.O. Shaft

i

/rOo::_“ermw P.T.O7p=A R\

P.T.ORAZ {71 7T¥Y

Range Shift Gear

P.T.0




Travelling Transmission Sectional View (2) YM1700-A
- YM2000A-A

CaeRa ‘Differential Lock Pedal  Rear Tire, Right

.

Differential Pinion

Ring Gear i

Differrential I
Side Gear Left

s

P

Shaft
Final Reducti _ o
Pﬂ?on, GL;P(; £ Difterential Piion
Differential Side Gear,
Right

Final Reduction
Pinion, Right

B— .

\

L | e
= = —— ==
N = E
Rear Axlei
Left Rear Wheel Hub

Fmal Reduction Gear,
Left

o Rear Axle Housing, Right
Transmission Case

Final Reduction Gear, Rear Axle, Right
Right




1. Throttle Assembly (1)

YM1700-A




1. Throttle Assembly

YM1700-A

Item | Part No. Description M 1700- Notes
A
1-1 194155-01110 | Lever, Throttle 1 NLA
1-2 194150-01190 | Knob, throttle lever 1
1-3 198220-01261 | Friction Disc 1 Old 194150-01260
1-4 194155-01361 | Rod, throttle link 1 NLA
1-5 194150-01370 | Adjuster, Throttle 1
1-6 26716-080002 | Nut, M8 2 Old 26717-080002
1-7 22137-080000 | Washer 8, plain 2
1-8 22411-160180 | Cotter Pin, 1.6 x 18 2 NLA
1-9 26717-100002 | Nut, M10 2
1-10 194740-00160 | Washer 10 1
1-11 22137-100000 | Washer 10 1 NLA
1-12 | 26587-060162 | Screw, M6 x 16 1
1-13 | 22217-060002 | Spring Washer, M6 1 Old 22212-060000
1-14 | 194161-01510 | Lever, decompression 1 Old 194151-01510
1-15 194151-01550 | Bracket, decompression lever 2
1-16 | 22137-080000 | Washer 8, plain 1 NLA
1-17 22417-160180 | Cotter Pin, 1.6 x 18 1
1-18 194151-01530 | Rod, decompression connector 1
1-19 | 22137-050000 | Washer 5, plain 2
1-20 | 22411-160180 | Cotter Pin 1.6 x 18 2 NLA




YM1700-A 2 Throttle Assembly (2) Optional
YM2000A-A




2. Throttle Assembly (optional) YM1700-A
Y M2000A-A
[tem Part No. Description vM1700 | YM2000 Notes
-A A-A
2-1 194155-01120 | Lever, throttle 1 1
2-2 194150-01190 | Knob, throttle 1
2-3 198220-01261 | Friction Disc 1 Old No. 194150-01260
2-4 26587-060162 | Screw, M6 x 16 1
2-5 22212-060000 | Spring Washer, 6 1
2-6 194150-01270 | Spacer 20 1 1
2-7 194150-01350 | Lever, throttlelink 1 2
2-8 26717-100002 | Nut, M10 1
2-9 194740-00160 | Washer 10, plain 1
2-10 22151-100000 | Washer 10, plain 1 1 NLA
2-11 194165-01361 | Rod, throttle link 1 NLA
2-12 194150-01370 | Adjuster, throttle 1
2-13 | 26717-080002 | Nut, M8 2
2-14 | 22137-080000 | Washer 8, plain 2
2-15 | 22411-160180 | Cotter Pin, 1.6 x 18 2
2-16 194155-01410 | Throttle Pedal 1 1
2-17 | 194160-01421 | Stay, pedal 1
2-18 | 22242-000200 | Circlip 20 2 1
2-19 194151-01440 | Rod, throttle pedal 1 1
2-20 | 22137-080000 | Washer 8, plain 2 2
2-21 | 22411-160180 | Cotter Pin, 1.6 x 18 2 2
2-22 193944-10203 | Spring, throttle 1 1
2-23 194750-04410 | Hook, spring 1 1
2-24 | 26587-060162 | Screw, M6 x 16 1 1
2-25 | 26717-060002 | Nut M6 1 1
2-26 22217-060002 | Spring Washer 6 1 1 Old no. 22212-060000
2-27 194161-01510 | Lever, decompression 1
2-28 194151-01550 | Bracket, decompression lever 2
2-29 | 22137-080000 | Washer 8, plain 1 NLA
2-30 22411-160180 | Cotter Pin, 1.6 x 18 1 NLA
2-31 | 194151-01530 | Rod, decompression connector 1
2-32 | 22137-050000 | Washer 5, plain 2
2-33 22411-160180 | Cotter Pin 1.6 x 18 2 NLA




3. Fuel Tank

»

YM17
YM20

00
00
i
>

10 1 1(14)




3. Fud Tank YM1700-A
Y M2000A-A
[tem Part No. Description vM1700 | YM2000 Notes
-A A-A
31 194151-04111 | Fuel Oil Tank 1 1 Old n0.194161-04110
3-2 194155-04120 | Cap, Fuel Tank 1 1 Old no. 94151-04120
3-3 194151-04140 | Strainer 1 1
34 194151-04150 | Packing, cap 1 1
35 194150-04760 | Joint, fuel return oil pipe 1 1
3-6 197150-04210 | Bracket, fuel oil tank front 1 1
3-7 26116-100202 | Bolt, M10x 20 2 2
3-8 22212-100000 | Spring Washer 10 2 2
3-9 194151-04220 | Bracket , tank BL 1 1
3-10 | 26116-080162 | Bolt, M8 x 16 4 2
3-11 | 22212-080000 | Spring Washer 8 4
3-12 | 194151-04230 | Bracket, tank BR 1 1
3-13 | 26116-080265 | Bolt, M8 x 25 2
3-14 | 22212-080000 | Spring Washer 8 4
3-15 194151-04260 | Packing fue oil tank 2 2
3-16 194151-04250 | Clamp, fud ail tank 2 2
3-17 | 194151-04290 | Bolt, M9 x 60 2 2
3-18 | 26717-080002 | Nut, M8 4 4 NLA
3-19 194150-04721 | Fuel Pipe, tank to strainer 1 1
3-20 194150-04771 | Spring fuel pipe protection 1 1
3-21 | 103854-59051 | Clamp, fuel pipe 2 2
3-22 | 194150-04750 | Joint, fuel qil tank outlet 1 1
3-23 | 24311-000120 | O-ring, P12 1 1
3-24 | 26717-100002 | Nut, M10 1 1
3-25 | 22212-100000 | Spring Washer 10 1 1
3-26 | 22137-100000 | Washer 10, plain 1 1 NLA




YM1700-A -
YM2000A-.A 4. Engine Guards




4. Engine Guards

YM1700-A

Y M2000A-A
Item | Part No. Description i3580 | yM2000 Notes
-A A-A
4-1 194155-05112 | Engine Guard L eft 1 1
4-2 26116-060162 | Bolt, M6 x 16 9 9
4-3 22217-060000 | Washer 6, lock 3 3
4-4 194155-05200 | Spring Washer 6, 5 5
4-5 194990-22130 | Nut 6 3 3
4-6 194155-05140 | Stay, Left 1 1
4-7 194990-22130 | Nut 6 3 3
4-8 194155-05190 | Cover 1 1
4-9 194155-05160 | Stay 1 1
4-10 | 26717-080002 | Nut8 1 1
4-11 | 22217-080000 | Spring Washer 8 1 1
4-12 194155-05131 | Cover 1 1
4-13 | 26116-080252 | Bolt, M8x 25 2 2
4-14 | 22217-080000 | Spring Washer 8 2 2
4-15 26116-060162 | Bolt, M6 x 16 1 1
4-16 194155-05200 | Washer 6, plain 1 1
4-17 | 194990-22130 | Nut 6 1 1
4-18 194155-05122 | Engine Guard Right 1 1
4-19 | 194155-05150 | Stay, right 1 1
4-20 26117-060162 | Bolt, M6 x 16 1 1
4-21 22217-060000 | Spring Washer 6 1 1
4-22 194155-05200 | Washer 6, plain 1 1
4-23 26116-080162 | Bolt, M8 x 16 1 1
4-24 22217-080000 | Spring Washer 8 1 1
4-25 194155-05250 | Stay, right 1 1
4-26 26116-060162 | Bolt, M6 x 16 4 4
4-27 22217-060000 | Spring Washer 6 3 3
4-28 194155-05200 | Washer 6, plain 4 4




5. Clutch

19 =



5. Clutch YM1700-A
Y M2000A-A
[tem Part No. Description vM1700 | YM2000 Notes
-A A-A
5-1 794151-21110 | Housing Assembly, clutch 1 Includes3 & 5~7
5-2 194161-21110 | Housing Assembly, clutch 1 Includes4 & 5~7
5-3 194151-21120 | Housing, clutch 1
5-4 194161-21120 | Housing, clutch 1
5-5 194150-22250 | Pin, spring hook 2 2
5-6 194130-22280 | Bush, 20x 25 x 25 2 2
5-7 194740-06080 | Bush, pedd 2 2
5-8 194150-65460 | Label, clutch 1 1
5-9 194150-21910 | Plug 11 5 5
510 | 194151-36670 | Plug PTYs 1 1
5-11 | 26116-100652 | Bolt, M10 x 65 6 4
5-12 | 26116-100802 | Bolt, M10 x 80 2
5-13 | 22212-100000 | Spring Washer 10 6 6
5-14 | 26112-120352 | Bolt, M12x 35 6 6
5-15 | 22212-120000 | Spring Washer 12 6 6
5-16 794150-21400 | Clutch Disc Assembly 1 1
5-17 794150-21700 | Pressure Plate Assembly 1 1
5-18 22351-080018 | Spring Pin, 8 x 18 5 5
5-19 | 26112-080162 | Bolt, M8 x 16 6 6
5-20 | 22212-080000 | Spring Washer 8 6 6
5-21 | 194150-22110 | Shaft, main driving 1
5-22 | 194160-22110 | Shaft, main driving 1
5-23 | 794150-22150 | Bearing & Sleeve Assembly 1 1 Includes 24~25
5-24 | 194150-22220 | Sleeve, with bearing 1 1
5-25 | 194990-42710 | Bearing, clutch 1 1
5-26 | 194150-22240 | Spring 2 2
5-27 194150-22330 | Shaft W/lever, clutch release 1
5-28 194160-22330 | Shaft W/lever, clutch release 1
5-29 | 194150-22310 | Yoke, clutch shift 1 1
5-30 | 22352-060032 | Spring Pin 6 x 32 1 1
5-31 | 194130-22380 | Spring Pin 3.5 x 32 1 1
5-32 | 194150-22410 | Clutch Pedal 1 1
5-33 | 24716-010000 | Grease Nipple A-M6F 1 1
5-34 | 194740-50320 | O-ring S25 2 2
5-35 | 24321-000250 | O-ring G25 2 2
5-36 | 194150-22490 | Stopper, clutch pedal 1 1
5-37 | 194150-22460 | Rod, (LH screw), clutch 1
5-38 | 194160-22460 | Rod, (LH screw), clutch 1
5-39 | 194150-22470 | Rod, (RH screw), clutch 1 1
5-40 | 197130-37730 | Turnbuckle 10 x 70 1 1
5-41 | 194150-22480 | Nut, (LH screw), 10 1 1
5-42 | 26717-100002 | Nut 10 1 1
5-43 | 22137-100000 | Washer 10, plain 2 2
5-44 | 22411-200200 | Cotter Pin2x 20 2 2




6. Transmission & Rear Axle Housing

YM1700-A
YM2000A-A

== Py =



6. Transmission and Rear Axle Housing YM1700-A
Y M2000A-A

Item | Part No. Description vM1700 | YM2000 Notes

-A A-A
6-1 794150-24100 | Housing Assy, transmission 1 1 2~14
6-2 194150-24110 | Housing, transmission 1 1
6-3 26212-080202 | Stud, M8x 20 3 3
6-4 26212-080322 | Stud, M8x 32 4 4
6-5 26711-080002 | Nut 8 7 7
6-6 22212-080000 | Spring Washer 8 7 7
6-7 22351-100020 | Spring Pin 10 x 20 8 8
6-8 26212-100252 | Stud M10x 25 12 12
6-9 26212-100302 | Stud M10x 30 4 4
6-10 | 26711-100002 | Nut 10 16 16
6-11 | 22212-100000 | Spring Washer 10 16 16
6-12 | 26212-120322 | Stud, M12 x 32 2 2
6-13 | 26711-120002 | Nut 12 2 2
6-14 | 22212-120000 | Spring Washer 12 2 2
6-15 194150-24160 | Packing, trans. housing 1 1
6-16 | 1A1070-28690 | Plug 14 1 1
6-17 | 24311-000160 | O-ring P16 1 1
6-18 | 194150-24560 | Plug 8 1 1
6-19 23414-080000 | Packing, copper 8 1 1
6-20 | 22352-060014 | Spring Pin6x 14 1 1
6-21 | 194151-24750 | Spring Pin 3.6 x 14 1 1
6-22 | 197150-24210 | Cover, trans. housing 1 1
6-23 197150-24220 | Packing, trans. housing cover 1 1
6-24 | 26112-100552 | Bolt, M10 x 55 4 4
6-25 | 22212-100000 | Spring Washer 10 4 4
6-26 | 194150-24290 | Cap with dipstick, 33 x 184 1 1
6-27 | 101104-01760 | Packing, cap 1 1
6-28 194150-24310 | Retainer, front oil sed 1 1
6-29 194150-24320 | Packing, front oil seal retainer 1 1
6-30 194150-24340 | Retainer, countershaft bearing 1 1
6-31 194150-24350 | Cover, countershaft 1 1
6-32 194150-24360 | Packing, countershaft cover 1 1
6-33 | 194150-24510 | Shim 0.3, countershaft 2 2
6-34 | 194150-24520 | Shim 0.2, countershaft 2 2
6-35 | 194150-24530 | Shim 0.5, countershaft 2 2
6-36 194150-24431 | Cover, transmission rear 1 1
6-37 194150-24440 | Packing, trans. rear cover 1 1
6-38 | 26112-120352 | Bolt, M12 x 35 5 5
6-39 | 22212-120000 | Spring Washer 12 5 5
6-40 | 194150-24270 | Cap 13 4 4
6-41 | 194190-26860 | Cover, PTO shaft 1 1
6-42 194190-65710 | Plate, PTO cover indication 1 1
6-43 | 26116-080142 | Bolt, M8x 14 2 2
6-44 | 22212-080000 | Spring Washer 8 2 2
6-45 | 22137-080000 | Washer 8, plain 2 2 NLA
6-46 | 194150-24451 | Bracket, PTO 1 1
6-47 | 194150-24461 | Supporter, PTO 3 3
6-48 | 24311-000160 | O-ring P16 3 3
6-49 | 26732-160002 | Nut 16 8 8
6-50 | 22212-160000 | Spring Washer 16 8 8




6. Transmission and Rear Axle Housing YM1700-A
Y M2000A-A
Item | Part No. Description vM1700 | YM2000 Notes
-A A-A
6-51 194150-27870 | Washer 16 X 26 X 2 4 4
6-52 | 22131-160000 | Washer 16, plain 4 4
6-53 | 194150-26331 | Spring 1 1
6-54 | 26112-050302 | Bolt, M5x 30 3 3
6-55 | 22131-050000 | Washer 5, plain 3 3
6-56 194150-32611 | Housing (L), rear axle 1 1
6-57 194150-32621 | Housing (R), rear axle 1 1
6-58 194150-32680 | Packing, rear axle housing 2 2
6-59 194150-73182 | Hinge, lower link 2 2
6-60 | 26772-220002 | Lock Nut M22 2 2
6-61 | 194150-34310 | Bracket (L), oil seal 1 1
6-62 | 194150-34320 | Bracket (R), oil sed 1 1
6-63 194150-34340 | Packing, housing 2 2
6-64 | 26112-100352 | Bolt, M10x 35 8 8
6-65 | 22212-100000 | Spring Washer 10 8 8




7. Transmission Housing (inner)




7. Transmission Housing (inner)

YM1700-A

YM2000A-A

Item Part No. Description YM1700{YM2000 Notes

A A-A
7-1 194150-25212 |Shaft, main 1 1
7-2 194150-25311 |Gear, 1st & 2nd speed sliding 1 1
7-3 194150-25361 |Gear, 3rd & 5th speed sliding 1 1
7-4 24101-063044 [Ball Bearing 6304 3 3
7-5 194150-27810 |Oil Seal SC20 35 8 1 1
7-6 194310-25100 |Joint 3 3 old # 194190-26180
7-7 22252-000170 |Circlip 17 6 6
7-8 794150-25701 |Gear Assembly, reduction 1 1 Includes 9~10
7-9 794150-25701 |Gear, reduction 1 1 old # 194150-25713
7-10 194150-25730 |[Needle Bearing HK2020 2 2
7-11 194150-25231 |Thrust Washer 20 x 38 x 4 1 1
7-12 22242-000200 [Circlip 20 1 1
7-13 194150-25260 [Washer, thrust 1 1
7-14 194150-25971 |Shaft, Connecting 1 1
7-15 194150-26211 |Pinion, P.T.O. 1 1
7-16 194150-27860 |Ball Bearing 6304NR 1 1
7-17 194150-26311 [Shaft, P.T.O. 1 1
7-18 194150-26232 |Gear, P.T.O., sliding 1 1
7-19 194150-26242 |[Gear, P.T.O., 1st 1 1
7-20 194150-26262 |[Gear, P.T.O. 1 1
7-21 22242-000360 |Circlip 36 2 2
7-22 24121-062074 |Ball Bearing 6207NR 1 1 old # 194080-08110
7-23 24101-062074 |[Ball Bearing 6207 1 1
7-24 24421-355511 |Qil Seal TC35 55 11 1 1
7-25 22252-000550 |Circlip 55 1 1
7-26 794150-25801 |Gear Assembly, countershaft 1 1 Includes 27~36
7-27 194150-25810 |[Sleeve, countershaft 1 1
7-28 194150-25820 |[Gear, countershaft 1st speed 1 1
7-29 194150-25830 |[Gear, countershaft 2nd speed 1 1
7-30 194150-25840 [Gear, countershaft 3rd speed 1 1
7-31 194150-25852 |Gear, countershaft 5th speed 1 1
7-32 194150-25860 |[Spacer, countershaft gear 1 1
7-33 194150-25870 |Circlip 40.5 2 2
7-34 194150-25880 |Spring, countershaft gear 1 1
7-35 24162-253226 |[Needle Bearing HK2526 2 2 old # 194150-25890
7-36 22242-000450 |Circlip 45 1 1
7-37 24321-000 O-ring G80 1 1 old # 194150-27840
7-38 194150-25771 |Washer 20 x 42 x 7 1 1
7-39 194150-25760 |[Sleeve, bearing, 20 x 30 x 18.5 1 1
7-40 24101-063604 |[Ball Bearing 6306 1 1
7-41 194190-26340 |Washer 20 x 38 x 4.5 1 1
7-42 194080-25581 |Washer 20 1 1
7-43 194080-25590 [Nut 20 1 1
7-44 194150-25950 |Shaft, reverse 1 1
7-45 194150-25900 |[Gear Assembly, reverse 1 1 Includes 46~47
7-46 194150-25910 [Gear, reverse 1 1

2 2

7-47

194130-35922

Bush




7. Transmission Housing (inner)

YM1700-A

YM2000A-A

Item Part No. Description YM1700{YM2000 Notes

A A-A
7-48 22352-060014 |Spring Pin 6 x 14 1 1
7-49 194150-25514 |Gear, range shift 1 1
7-50 194150-25530 |Thrust Washer 20 x 43 x 2.5 1 1
7-51 22242-000300 [Circlip 30 1 1
7-52 794150-31401 |Gear Assembly 1 1 Includes 53~54
7-53 194150-31411 |Countershaft 1 1
7-54 194150-31423 |Gear, countershaft 1 1
7-55 24512-052064 |Ball Bearing 5206 1 1 Old # 194150-31460
7-56 194150-31511 |Gear, differential side 2 2
7-57 194740-10850 |Pinion, differential 2 2
7-58 194150-31821 [Shaft, differential pinion 1 1
7-59 194740-10870 |Washer, differential pinion 2 2
7-60 194110-31531 |Washer, 34.5 x 51 x 0.8, thrust 2 2
7-61 194150-32112 |Housing, differential 1 1
7-62 26112-100282 |[Bolt, M10 x 28 6 6
7-63 22352-040028 [Spring pin 4 x 28 1 1
7-64 194150-33423 |Pinion, (L), final reduction 1 1
7-65 194150-33413 |Pinion (R), final reduction 1 1
7-66 194150-33121 |Shifter, differential lock 1 1
7-67 194150-33170 |Sleeve, differential lock 1 1
7-68 24101-060124 |Ball Bearing 6012 2 2
7-69 24104-063064 |Ball Bearing 6306DD 2 2
7-70 24341-000250 |O-ring S25 2 2 old # 194740-50320
7-71 194151-39360 |Oil Seal TC38 58 11 2 2 old # 194150-33460
7-72 194150-33450 |[Spacer 25 x 38 x 16 2 2
7-73 194740-20251 |Washer 13 x 36 x 4.5 2 2
7-74 194990-21240 |Nut 12 2 2
7-75 194150-33111 |Fork, differential lock shaft 1 1
7-76 194150-33140 |Pedal, differential lock 1 1
7-77 194150-33150 |[Spring, pedal return 1 1
7-78 24311-000160 |O-ring P16 2 2
7-79 22352-080040 [Spring pin 8 x 40 1 1
7-80 22352-050040 |[Spring pin 5 x 40 1 1
7-81 22111-200000 [Washer 20 1 1
7-82 22352-080032 |Spring pin 8 x 32 1 1
7-83 194150-34122 |Shaft, rear axle 2 2
7-84 194150-33511 |Gear (R), final reduction 1 1
7-85 194150-33521 |Gear (L), final reduction 1 1
7-86 194150-34150 |[Circlip 44.5 4 4
7-87 24101-062094 ([Ball bearing 6209 4 4
7-88 24421-557509 |Oil Seal TC55759 2 2 old # 194150-34370
7-89 194150-34360 |Spacer 45x55x 16 2 2
7-90 26156-160452 |[Bolt, M16 x 45 2 2 old # 194740-11510
7-91 22212-160000 [Spring Washer 16 2 2

2 2

7-92

194190-34160

Washer, shaft

Old # 194740-11550




YM1700-A 8. Shift Levers
YMZ2000A-A

29 —



8. Shift Levers YM1700-A
Y M2000A-A
Item | Part No. Description vM1700 | YM2000 Notes
-A A-A

8-1 794150-07100 | Lever Assy, gear shift, comp. 1 1 Includes 2~4
8-2 194150-27110 | Lever, gear shift 1 1
8-3 1E4030-27340 | Ball, shifter 1 1
8-4 22352-050040 | Spring pin 5x 40 1 1
8-5 1A1020-58150 | Knob, gear shift lever 1 1
8-6 194080-27252 | Boot, rubber 1 1
8-7 194190-27280 | O-ring 1 1
8-8 1A1040-26320 | Circlip 30 1 1
8-9 194150-27210 | Retainer, gear shift lever 1 1
8-10 194150-27270 | Packing, lever retainer 1 1
8-11 | 26112-060162 | Bolt, M6 x 16 4 4
8-12 | 22212-060000 | Spring washer 6 4 4
8-13 194080-27172 | Spring, gear shift lever 1 1
8-14 194190-27190 | Washer 12x 21.5x 2.3 1 1
8-15 | 22242-000120 | Circlip 12 1 1
8-16 194150-27260 | Guide, gear shift lever 1 1
817 | 194150-27460 | Shaft, 1¥ & 2™ speed shift 1 1
8-18 | 194150-27310 | Fork, 1¥ & 2™ speed shift 1 1
8-19 | 194150-27470 | Shaft, 3 & 5" speed shift 1 1
8-20 | 194150-27320 | Fork, 3 & 5" speed shift 1 1
8-21 194150-27480 | Shaft, reverse shift fork 1 1
8-22 194150-27330 | Fork, reverse shift 1 1
8-23 22352-030020 | Spring pin 3x 20 2 2
8-24 194080-27452 | Spring, fork lock 3 3
8-25 24190-100001 | Bal 5/16 3 3
8-26 22352-040012 | Spring pin4x 12 3 3
8-27 194130-27390 | Cap 15x 5, sedl 3 3
8-28 24311-000110 | O-ring P11 3 3
8-29 194150-27510 | Lever, range shift 1 1
8-30 194990-85561 | Knob, range shift lever 1 1
8-31 26711-12002 Nut M12 1 1
8-32 194150-27530 | Arm, range shift 1 1
8-33 24311-00160 O-ring P16 1 1
8-34 194150-27540 | Retainer, shift lever 1 1
8-35 26112-080162 | Bolt, M8 x 16 1 1
8-36 22212-080000 | Spring Washer 8 1 1
8-37 194150-27630 | Shaft, range shift fork 1 1
8-38 194150-27610 | Fork, range shift 1 1
8-39 22352-040018 | Spring pin4x 18 1 1
8-40 194080-27452 | Spring, fork lock 1 1
8-41 24190-100001 | Ball 5/16 1 1
8-42 22411-300280 | Cotter pin 3 x 28 1 1
8-43 194155-27710 | Lever, P.T.O. shaft 1 1
8-44 194990-85561 | Knob, P.T.O shift lever 1 1
8-45 22242-000200 | Circlip 20 1 1
8-46 194155-27720 | Rod, P.T.O. shift 1 1
8-47 194155-27790 | Pin10 2 2
8-48 22131-100000 | Washer 10, plain 2 2
8-49 22411-250180 | Cotter pin 2.5x 18 2 2
8-50 | 194150-27732 | Arm, P.T.O. shift 1 1




8. Shift Levers YM1700-A
Y MZ2000A-A
Item | Part No. Description vM1700 | YM2000 Notes
-A A-A
8-51 22352-060032 | Spring pin 6 x 32 1 1
8-52 | 194150-27681 | Arm, P.T.O. shift 1 1
8-53 | 24311-000160 | O-ring P16 1 1
8-54 | 194150-27760 | Retainer 1 1
8-55 | 26112-080162 | Bolt, M8 x 16 1 1
8-56 | 22212-080000 | Spring Washer 8 1 1
8-57 | 194155-27670 | Shaft, P.T.O. shift fork 1 1
8-58 | 194740-34640 | O-ring S16 1 1
8-59 | 194150-27663 | Fork, P.T.O. shift 1 1
8-60 | 24190-100001 | Ball 5/16 1 1
8-61 | 194080-27452 | Spring 1 1
8-62 | 22411-300280 | Cotter pin 3 x 28 1 1




9. Brakes




9. Brakes YM1700A
Y M2000A-A

Item | Part No. Description vM1700 | YM2000 Notes

-A A-A
9-1 794150-36302 | Brake (L) Assembly 1 1 Includes 3~5& 7~16
9-2 794150-36402 | Brake (R) Assembly 1 1 Includes 3~4& 6~16
9-3 194150-36511 | Brake shoe 4 4
9-4 194150-36550 | Spring, brake shoe 4 4
9-5 194150-36162 | Cover (L) brake 1 1
9-6 194150-36622 | Cover (R), brake 1 1
9-7 194150-36630 | Packing, brake cover 2 2
9-8 26112-080252 | Bolt, M8 x 25 10 10
9-9 22212-080000 | Spring washer 8 10 10
9-10 | 194150-36711 | Camshaft, brake 2 2
9-11 | 24311-000200 | O-ring P20 2 2
9-12 194150-36721 | Anchor pin, brake 2 2
9-13 | 26711-100002 | Nut, M10 2 2
9-14 | 22212-100000 | Spring Washer 10 2 2
9-15 | 194130-36730 | Washer 10.5x 26 x 3 2 2
9-16 194150-36571 | Drum, brake 2 2
9-17 194150-32312 | Carrier (L), differentia 1 1
0-18 194150-32322 | Carrier (R), differential 1 1
9-19 | 24321-001050 | O-ring G105 2 2
9-20 | 26112-100302 | Bolt, M10x 30 4 4
9-21 | 22212-100000 | Spring washer 10 4 4
9-22 | 194150-32330 | Shim (A), differentia carrier 0.2 4 4
9-23 194150-32340 | Shim (B), differential carrier 0.3 4 4
9-24 | 194150-32350 | Shim (C), differential carrier 1.0 2 2
9-25 | 194150-32360 | Shim (D), differential carrier 0.1 2 2
9-26 | 22352-060025 | Spring pin 6 x 25 4 4
9-27 | 194150-32370 | Spring pin 3.5 x 22 4 4
9-28 | 194151-36670 | Plug PT % 2 2
9-29 | 194150-36651 | Joint, air breather 2 2
9-30 | 23064-060400 | Pipe6 2 2
9-31 | 794150-37420 | Pedal, inside 1 1
9-32 | 794150-37471 | Pedd, outside 1 1
9-33 | 24761-010000 | Grease Nipple A-M6F 1 1
9-34 | 194150-37551 | Shaft, brake pedal 1 1
9-35 | 194130-37560 | Washer, brake pedal shaft 1 1
9-36 | 194150-37570 | Washer (1.2), brake pedal shaft 1 1
9-37 | 22512-070400 | Key 7x 7 x40 1 1
9-38 22351-060040 | Spring pin 6 x 40 1 1
9-39 194150-37660 | Lever, brake pedal lock 1 1
9-40 | 194110-37673 | Pin, brake pedal lock lever 1 1
9-41 194110-37691 | Spring, brake pedal lock 1 1
9-42 | 22272-000190 | Snap Ring 19 1 1
9-43 | 194130-37740 | Rod (RH) Screw 2 2
9-44 | 194151-37771 | Rod (LH) Screw 2 2
9-45 | 194151-37730 | Turnbuckle 10 x 90 2 2
9-46 | 26717-100002 | Nut M10 2 2
9-47 | 194080-37781 | Pin8x 25 4 4
9-48 | 22411-200200 | Cotter Pin2x 20 4 4
9-49 | 194150-37510 | Spring, brake pedal 2 2




10. Steering System

—_ 33 —




10. Steering System

YM1700A
Y M2000A-A

Item

Part No.

Description

YM1700

Y M 2000
A-A

Notes

10-1

794130-15101

Gear Assembly, steering

Includes 2~5

10-2

194130-15170

Plug PT Y4

10-3

194750-15310

Bush, column

10-4

26737-200002

Nut, M20

10-5

22212-200000

Spring Washer 20

10-6

26116-100302

Bolt, M10 x 30

10-7

22212-100000

Spring Washer 10

10-8

794150-15700

Steering Whedl Assembly

194145-75710

10-9

194150-15710

Steering Whedl

10-10

194150-15770

Cap, steering wheel

10-11

194990-72050

Grommet 42

10-12

22522-050190

Key 5x 19

10-13

194130-15530

Lock Nut 12

10-14

194080-15550

Washer 12.5x 22 x 2.3

10-15

194151-15610

Arm, pitman

N N N A I I N R R

10-16

794150-16101

Rod Assembly, complete

RRrRRRRPRRRIRIANRRP|IR(RP| P>

Includes 18 & 20~22

10-17

794160-16101

Rod Assembly, complete

=

Includes 19 & 20~22

10-18

194150-16110

Rod Assembly

[N

194190-16103

10-19

194160-16110

Rod Assembly

10-20

194730-57411

Grease Nipple

N

10-21

194730-57241

Nut 11

N

10-22

22411-300250

Cotter Pin3x 25

NIN|IN|F




e 10a. Steering Assembly




10a. Steering Assembly

YM1700-A
Y M2000A-A

Item

Part No.

Description

YM 1700

Y M 2000
A-A

Notes

10a-1

794130-15101

Gear Assembly, steering

-

Includes 2 ~ 27

10a-2

194190-15200

Column

10a-3

194190-15310

Bush, column

10a-4

194440-15340

Plug, rubber

Not used

10a-5

26116-080222

Bolt, M8 x 22

10a-6

22217-080000

Spring Washer 8

10a-7

794130-15500

Ball Nut Complete

Includes 7 ~ 23

10a-8

194750-15520

Ball Bearing

10a-9

794130-15110

Body

10a-10

194130-15170

Plug, PT Y4

10a-11

794130-15150

Cover, side

10a-12

194740-55290

Packing, side cover

10a-13

26776-100002

Nut M19

10a-14

194130-15470

Adjust Screw

10a-15

194080-15420

Shim, adjust screw

VR |R (R R|R R[N ROk |k k>

VR R Rk (R[(R [Nk |o|o|o|k |-

10a-16

194080-15430

Shim, adjust screw

10a-17

194080-15440

Shim, adjust screw

10a-18

194080-15450

Shim, adjust screw

10a-19

194080-15460

Shim, adjust screw

10a-20

194740-55140

Shaft, sector

10a-21

194740-55620

Oil Sed

10a-22

24321-000500

Spring Washer 20

10a-23

194750-15250

Shim 0.05

10a-24

194750-15260

Shim 0.07

10a-25

194750-15270

Shim 0.08

10a-26

194750-15280

Shim 0.1

10a-27

194750-15290

Shim 0.2




g.A 11. Front Axle and Frame




11. Front Axle

YM1700A
Y M2000A-A

Item

Part No.

Description

YM1700
-A

Y M 2000
A-A

Notes

11-1

194155-11101

Bracket, front axle

11-2

26116-120302

Bolt, M12 x 30

11-3

22212-120000

Spring Washer 12

11-4

194155-11150

Bracket, radiator

11-5

26116-120302

Bolt, M12 x 30

11-6

26717-120002

Nut M12

11-7

22212-120000

Spring Washer 12

11-8

194151-11201

Axle, front

11-9

194151-11360

Bush

11-10

194151-11490

Bolt, M6 x 5

11-11

194151-11480

Grease Nipple

11-12

194151-11600

King Pin, complete

11-13

194151-11840

Cover, king pin upper

11-14

194151-11860

O-ring 1A-2025

11-15

24101-052054

Ball Bearing 6205

11-16

194151-11670

Woasher 42 x51.8x 1

11-17

194150-12720

Oil Seal TC355211

11-18

194151-11660

Key 7 x 26

11-19

194151-12110

Arm (L), knuckle

11-20

194151-12210

Arm (R), knuckle

11-21

194151-11640

Nut 18

11-22

22212-180000

Spring Washer 18

11-23

194151-11650

Washer, plain

11-24

194151-11500

Support, complete

Includes 25~26

11-25

194151-11510

Support, center pin

11-26

194150-11350

Bush 2F25 x 1.5x 25

11-27

24761-010000

Grease Nipple

11-28

26116-120402

Bolt M12 x 40

11-29

22212-120000

Spring Washer 12

11-30

26717-120002

Nut M12

11-31

27241-280000

Plug 28

11-32

194150-11630

Shim, center pin

11-33

26877-200002

Castle Nut, M20

11-34

22137-200000

Washer 20, plain

11-35

22417-450400

Cotter Pin 4.5 x 40

11-36

794150-12301

Tie Rod Assembly

Includes 37~40

11-37

194150-12310

TieRod

11-38

194730-57411

Grease Nipple

11-39

194730-57241

Castle Nut 11

11-40

22411-300250

Cotter Pin 3x 25

11-41

794730-57112

Tie-Rod End Assembly (RR)

Includes 42~45

11-42

194730-57151

Tie Rod End (RR)

11-43

194730-57411

Grease Nipple

11-44

194730-57241

Castle Nut 11

11-45

22411-300250

Cotter Pin 3x 25

11-46

194150-12410

Turnbuckle 17

11-47

194990-22830

Nut 17 (LH screw)

11-48

194990-22840

Nut 17 (RH screw)

11-49

194155-05250

Grommet 25

PRk RrRrRPr Rk RRR R RIR R AD AN NN N R RN NN NN NN N NN R A BB

RiRrRRIRIRIRIRIRPRRIRRRRRRRRRAAAINNNNNN N R RN NN NN N[N NN (NP P




YM17
YM20

D

g- 12. Front and Rear Wheels

00
) -]

-A

22(?%53\9/’5%‘(3.;

ol

26(32)

= 3§ -



12. Front and Rear Wheels

YM1700A
Y M2000A-A

Item

Part No.

Description

YM 1700
-A

YM2000

Notes

12-1

794100-12901

Tire Assy 4.00-12, front wheel

2

Includes 2~3

12-2

194100-12911

Wheel DC3.00D x 12, front

12-3

794100-12950

Tire Assy AG4.00-12, front

Includes 4~5

12-4

194100-12960

Tire 4.00-12

12-5

194100-12970

Tube, tire

NINININ

12-6

794080-12900

Tire Assy 4.00-125 front wheel

Includes 7-8

12-7

194080-12912

Wheel DC3.00D x 15, front

12-8

794080-12950

Tire Assy AG4.00-15, front

Includes 9~10

12-9

194080-12960

Tire, 4.00-15

12-10

194080-12970

Tube, tire

12-11

194151-12610

Hub, front wheel

12-12

26116-140252

Bolt M14 x 25

12-13

22212-140000

Spring Washer 14

12-14

194150-12720

Oil Seal TC3552 11

24421-355211

12-15

194151-11670

Woasher 42 x51.8x 1

12-16

24101-062054

Ball Bearing 6205

12-17

24101-062044

Ball Bearing 6204

12-18

194151-12640

Washer 20

12-19

26831-200002

Nut M20

12-20

22411-400400

Cotter Pin 4 x 40

12-21

194151-12620

Cover, front wheel hub

NINININININININ|IO[C(NINININININ

Includes 24~27

12-22

794150-34700

Tire (L) Assy 8-24 Rear Whesl

Includes 24~27

12-23

794150-34710

Tire (R) Assy 8-24 Rear Whedl

Includes 24~26

12-24

794150-34720

Tire Complete AG8.3/8-24

12-25

194150-34730

Tire 8-24

12-26

194080-34920

Tube, tire

12-27

194150-34650

Whesel, W7X24W

NINININEFIFRINNININININININ|C[0ON

12-28

794160-34700

Tire (L) Assy 9-24 Rear Whesl

Includes 30~33

12-29

794160-34710

Tire (R) Assy 9-24 Rear Whedl

Includes 30~33

12-30

794130-34900

Tire Complete AG9.5/8-24

Includes 31~32

12-31

194130-34910

Tire 9-24

12-32

194080-34950

Tube, tire

12-33

194150-34650

Whesl, W7X24W

12-34

194740-11510

Bolt M16 x 45

12-35

22212-160000

Spring Washer 16

12-36

194740-11550

Washer

12-37

194150-34510

Hub, rear wheel

NINININININININ|F(-

12-38

194130-34180

Bolt M16 x 30

=
N

12-39

22212-160000

Spring Washer 16

[EnY
N




M et A . 13. Hydraulic Lift

- ] ==




13. Hydraulic Lift

YM1700A
Y M2000A-A

Item

Part No.

Description

YM 1700
-A

YM2000

Notes

131

794151-42001

Lift Assembly, hydraulic

13-2

194151-42101

Housing Assy, hydraulic cyl.

Includes 3~4

13-3

194151-42112

Housing, hydraulic cylinder

13-4

194150-42130

Bush 50 x 55 x 40

13-5

194151-42150

Packing, cylinder case

13-6

26112-100322

Bolt, M10 x 32

13-7

26112-100352

Bolt, M10 x 35

13-8

22212-100000

Spring Washer 10

139

194150-42280

Pipe, air breather

13-10

194150-46720

Plug 10, hex head

13-11

23414-100014

Packing 10, copper

13-12

194151-43311

Piston

13-13

194150-43350

Ring, back up, P55

13-14

24311-000550

O-ring P55

13-15

194151-43212

Head, cylinder

13-16

24325-000600

O-ring G60

13-17

26112-120352

Bolt, M12 x 35

13-18

22212-120000

Spring Washer 12

13-19

194130-46460

Plug 20

13-20

24311-000050

O-ring P5

13-21

194990-57160

O-ring S14

13-22

194130-46750

Plug 18, hex head

13-23

23414-180023

Packing 18, copper

13-24

194151-46261

Valve Seat, relief

13-25

24311-000120

O-ring P12

13-26

194150-45340

Screw, valve seat

13-27

24190-080003

Ball 1/4

13-28

194150-53600

Retainer, relief valve

13-29

194150-45320

Spring, relief valve

13-30

194151-45391

Spring Shoe

N NI NSRRI I R A R N R R

13-31

194130-45560

Space (B)

13-32

110250-53400

Shim 0.1, valve spring adjusting

13-33

110250-53410

Shim 0.2, valve spring adjusting

13-34

110250-53420

Shim 0.3, valve spring adjusting

13-35

110250-53430

Shim 0.5, valve spring adjusting

13-36

194150-45370

Plug, relief valve

13-37

23414-200002

Packing 20, copper

13-38

194151-46610

Valve, stop

13-39

24311-000090

O-ring P9

13-40

194151-46630

Retainer, stop valve

13-41

26112-080252

Bolt M8 x 25

13-42

22212-080000

Spring Washer 8

13-43

194151-46621

Bolt, stop valve

13-44

22352-040012

Spring Pin 4 x 12

13-45

194151-46640

Knob

13-46

22352-040020

Spring Pin 4 x 20

13-47

194151-43410

Rod, piston

13-48

22352-050055

Spring Pin 5 x 55

13-49

194151-44111

Crank, lift

13-50

194150-44211

Shaft, lift

N NN

>
= Ll I L L L L N N D L R R :|—\|A|A|—\|AHHHH|\J|A|—\-l>-l>l—\l—\l—\l—\|—\|\.>|\.>|—\03|—\cr||—\|\>|ﬂ|—\|—\j>




13. Hydraulic Lift

YM1700-A
Y M2000A-A

Item

Part No.

Description

YM1700

Y M 2000
A-A

Notes

13-51

194150-44251

Sleeve, lift shaft

13-52

194150-44261

Seal, spline shaft

13-53

24321-000500

O-ring G50

13-54

194150-44421

Arm, lift

13-55

194130-44480

Arm, lift

13-56

26732-160002

Nut M16

13-57

22212-160000

Spring Washer 16

13-58

194151-44513

Arm, feedback

13-59

194151-65690

Label, P& D indication

13-60

22352-040014

Spring Pin4 x 14

13-61

194150-44530

Washer

13-62

26112-120252

Bolt M12 x 25

13-63

22212-120000

Spring Washer 12

13-64

194151-47512

Rod, feedback

13-65

194150-01190

Knob with Shaft, arm

13-66

22352-040018

Spring Pin4 x 18

13-67

22137-100000

Washer 10, plain

NLA

13-68

194151-47570

Washer 6, plain

13-69

194151-47450

Spring

13-70

22137-060000

Washer 6, plain

NLA

13-71

22411-250150

Cotter Pin 2.5 x 15

13-72

194151-42810

Hinge, top link

13-73

194151-42830

Packing, hinge

13-74

22352-100022

Spring Pin 10 x 22

13-75

26112-120302

Bolt, M12 x 30

13-76

22212-120000

Spring Washer 12

NN TN e T P N N e e L Y e TN I R R YIS IS NI YIS S

AAINR(R|IRIRPIRIR(IRIR|RR|NIN(RP RPN N NN NN




14. Hydraulic Control

/




14. Hydraulic Control Valve

YM1700A
Y M2000A-A

Item

Part No.

Description

YM 1700
-A

YM2000

Notes

14-1

794151-45101

Vave Assembly, control

1

Includes 2~25

14-2

194151-45112

Body w/Spool, control valve

Includes 3

14-3

194151-45512

Spool

14-4

194151-45841

Packing, control valve

14-5

26112-080252

Bolt, M8 x 25

14-6

22212-080000

Spring Washer 8

14-7

24315-000120

O-ring P12

14-8

194151-45551

Push Rod

14-9

194151-45810

Oil Seal TC10207

14-10

194151-45150

Holder, push rod

14-11

22272-000070

Snap Ring 7

14-12

23414-240031

Packing 24, copper

14-13

194151-45160

Holder, spring

14-14

194151-45881

Spring (B)

14-15

194151-45821

Circlip

14-16

24315-000090

O-ring P9

14-17

194151-45432

Stopper, ball

14-18

194151-45871

Spring (A)

14-19

194151-45440

Ball Shoe

14-20

24190-110003

Ball 11/32

14-21

194151-45713

Valve, sow return

14-22

22352-040040

Spring Pin 4 x 40

14-23

23062-040030

Spring Pin 4 x 30

14-24

24315-000070

O-ring P7

14-25

194151-45721

Retainer, slow return

14-26

26450-080142

Bolt 8 x 14

14-27

194151-47111

Bracket, control

14-28

194151-47120

Shaft, control lever

14-29

22352-040018

Spring Pin 4 x 18

14-30

22137-080000

Washer 8, plain

NLA

14-31

194151-47540

Lever (A), feedback

14-32

22272-000060

Circlip 6, E-shape

14-33

22411-400300

Cotter Pin4 x 30

14-34

194151-47140

Hinge, shaft

14-35

22352-040010

Spring Pin 4 x 10

14-36

26116-080282

Bolt, M8 x 28

14-37

22212-080000

Spring Washer 8

14-38

194151-47550

Lever (B), feedback

14-39

22352-040025

Spring Pin 4 x 25

14-40

194151-47532

Shaft, feedback

14-41

22121-120000

Washer 12, plain

14-42

194151-47521

Retainer

14-43

26717-080002

Nut M8

NLA

14-44

26757-080002

Nut M8

14-45

22137-080000

Washer 8, plain

NLA

14-46

22272-060000

Circlip 6, E-shape

14-47

194151-47170

Spacer (A)

14-48

194151-47180

Spacer (B)

14-49

194151-47160

Bracket

14-50

26116-080222

Bolt M8 x 22

NI T T Y Y e N I R R R R R R R RN IR R R I N N T =

T e e e P T e T I N T T T T T P P e T T T T e T e e N N e S e NN R R R Y N




14. Hydraulic Control Valve

YM1700-A
Y M2000A-A

Item

Part No.

Description

YM 1700
-A

YM2000

>
>

Notes

14-51

22212-080000

Spring Washer 8

N

N

14-52

26717-080002

Nut M8

NLA

14-53

194151-47441

Spring

14-54

26116-080352

Bolt M8 x 35

14-55

194151-47611

Lever, control

14-56

194150-47621

Knob, lever control

14-57

22352-040018

Spring Pin 4 x 18

14-58

194151-47700

Guide Assembly, control lever

Includes 59~60

14-59

194151-47710

Guide, control lever

14-60

194151-65650

Label

14-61

194151-47750

Bolt

14-62

26716-060002

Nut M6

14-63

22212-060000

Spring Washer 6

NLA

14-64

194130-47850

Knob

14-65

22137-060000

Washer 6, plain

NLA

14-66

194130-47770

Nut

14-67

22352-040010

Spring Pin 4 x 10

14-68

26116-060502

Bolt M6 x 50

14-69

194130-47780

Spring, lever friction

14-70

22137-060000

Washer 6, plain

NLA

14-71

194130-47791

Woasher, lever friction

14-72

26716-060002

Nut M6

14-73

26757-060002

Lock nut M6

14-74

26116-060182

Bolt M6 x 18

14-75

194130-47731

Spacer

14-76

194130-47791

Woasher, lever friction

14-77

26716-060002

Washer 6, plain

14-78

22212-060000

Spring Washer 6

NLA

14-79

22137-060000

Washer 6, plain

N N I N LN I Y Y N T T TR TR T =

N G N NN R R R R G

NLA




aizoon 15. Hydraulic _System

22 g
—

24——®

ZI%S(EO)
24 =
=) \

e 28

— 49 —



15. Hydraulic System

YM1700A
Y M2000A-A

Item

Part No.

Description

YM 1700
-A

YM2000

»
>

Notes

151

194150-41110

Pump Assly, hydraulic (7cc)

[N

=

17807-57000

15-2

121250-26160

Joint, hydraulic pump driving

15-3

194100-41670

Washer 85x 18 x 2

154

26717-080002

Nut M8

15-5

22212-080000

Spring Washer 8

15-6

794150-42300

Strainer Assembly

Includes 7~12

15-7

194150-42310

Screen

15-8

194150-42320

Coil, strainer

159

194150-42350

Retainer, strainer

15-10

194150-42330

Cover, strainer

15-11

194150-42340

Packing, strainer cover

15-12

24311-000500

O-ring P50

15-13

26117-080202

Bolt M 8x 20

15-14

22212-080000

Spring Washer 8

WWFR|FPFPIFPRPRPIRPRPRPIRPE

15-15

194151-48110

Pipe, high pressure

RPIWWF P RFPRFPRPRPRPRRPRPIRPIEP

15-16

194161-48110

Pipe, high pressure

=

15-17

194130-48650

Bolt 18, pipejoint

[N

=

15-18

23414-180023

Packing 18, copper

N

N

15-19

194150-48211

Pipe (A), low pressure

=

15-20

194160-48211

Pipe (A), low pressure

15-21

24311-000200

O-ring P20

15-22

26116-060402

Bolt, M6 x 40

15-23

26116-060352

Bolt M6 x 35

15-24

22212-060000

Spring Washer 6

15-25

194150-48220

Pipe (B), low pressure

15-26

194150-48600

Bolt 28, pipejoint

15-27

23414-280036

Packing 28, copper

15-28

194150-48230

Pipe (C), low pressure rubber

15-29

23010-030000

Hose Band

15-30

194150-48821

Clamp

15-31

26117-100162

Bolt M10 x 16

15-32

22212-100000

Spring Washer 10

15-33

194130-48850

Protector, pipe clamp

15-34

194150-48830

Retainer, pipe clamp

15-35

26117-060162

Bolt M6 x 16

15-36

194990-22040

Nut M6

15-37

194150-48860

Clamp, low pressure

15-38

194150-48870

Spacer, low pressure pipe clamp

15-39

26117-100382

Bolt M10 x 38

15-40

22212-100000

Spring Washer 10

PRI ININEFPRFRPIFPIERININEIN PPN AR WIN

PRI ININEFRPRFRPIFRPIERININEINRFPRIN A WIN|( -




YM 1
YM22

00
00
Py

A 16. Hood

ON

S|
|
53 55 54 56 53\

ﬁi@/é

L
PR




16. Hood

YM1700A

Y M2000A-A

Item

Part No.

Description

YM 1700
-A

Notes

16-1

794155-6100

Hood Assembly

1

Includes 2~6

16-2

194155-61101

Hood

1

16-3

194155-64750

Model Plate

2

16-4

194080-64780

Rivet, No. 329

20

16-5

194155-64720

Label, model

2

16-6

194145-65670

Label, fuel indication

1

16-7

79165-61000

Hood Assembly

16-8

194165-61101

Hood

16-9

194165-64750

Model Plate

16-10

194165-64720

Label, model

16-11

194130-61162

Panel, hood front

16-12

26557-050122

Screw M5 x 12

16-13

194990-22120

Nut M5

16-14

194080-61211

Grill, front

16-15

26557-050122

Screw M5x 12

16-16

194990-22120

Nut M5

16-17

194155-61250

Bush, hood hinge

16-18

194155-61240

Bolt, hood hinge

16-19

22137-140000

Washer 14, plain

16-20

26347-120002

U-Nut M12

16-21

194150-51610

Clamp (A), wiring harness

16-22

194080-61820

Catch, hood lock

16-23

26587-050122

Sscrew M x 12

16-24

194990-22030

Nut M5

16-25

194130-61550

Packing, hood

16-26

194130-61560

Rivet5x 8

16-27

194155-61510

Panel Box

16-28

194740-79062

Label, key switch

16-29

194130-65430

Labdl, throttle

16-30

194130-65380

Label, horn

16-31

194150-65691

Label, thermostart

Optional location

16-32

194150-65360

Label, turn direction indication

16-33

194130-61570

Cap 27, rubber

A N G NSNS N EN R e e G D Y R

16-34

194155-61530

Bracket (L), panel box

RlRRRRPR|RRINR[DAN[RININN| Moo koo |-

16-35

194165-61530

Bracket (L), panel box

=

16-36

194151-65450

Label, decompression indication

=

=

16-37

194155-61540

Bracket (R), panel box

=Y

16-38

194165-61540

Bracket (R), panel box

16-39

26117-080202

Bolt M8 x 20

16-40

194990-22140

Nut, M8

16-41

26577-080252

Screw, M8 x 25

16-42

194990-22050

Nut M8

16-43

194080-61810

Lock, hood

16-44

194080-61840

Pin, hood lock

16-45

22411-200120

Cotter Pin2 x 12

16-46

194190-61740

Rod, battery clamp

16-47

194190-61750

Clamp, battery

16-48

26717-080002

Nut, M8

16-49

22137-080000

Washer 8, plain

NLA

16-50

194190-61760

Cushion Rubber

BINARIRINININNARADS

BIN|IAFRPININININA AR APF




16. Hood

YM1700A
Y M2000A-A

Item

Part No.

Description

YM 1700

YM2000

>
>

Notes

16-51

194151-64100

Rear View Mirror Assembly

=

Includes 52~56

16-52

194080-64110

Rear View Mirror

16-53

194151-64120

Stay, rear view mirror

16-54

194080-64130

Clamp 12, rear view mirror

16-55

26717-080002

Nut M8

16-56

194150-64150

Packing, rear view mirror

16-57

194151-64140

Packing, rear view mirror stay

16-58

26116-080202

Bolt M8 x 20

16-59

22217-080000

Spring Washer 8

NN|R(RRR R P>

N[(N[R (kR Rkr|Rk|k




YM1700-A 17. Fenders, Steps, Seat & Toolbox
YM2000A-A

51




17. Fenders, Steps, Seat, & Toolbox

YM1700A
Y MZ2000A-A

Item

Part No.

Description

YM1700

Y M 2000
A-A

Notes

17-1

794151-62030

Fender Assembly (L)

Inc. 2~4 & 9~11

17-2

194150-62110

Fender (L)

17-3

191151-65530

Label, tractor model

17-4

194155-65540

Label

SIS

17-5

794161-62030

Fender Assembly (L)

Includes 6~11

17-6

194160-62110

Fender (L)

17-7

194162-65530

Label, tractor model

17-8

194165-65540

Label

17-9

194080-64780

Rivet No. 329

17-10

194150-65660

Label, handling instruction

17-11

194150-65610

Label, P.T.O shift indicating

NI G

17-12

794150-62040

Fender Assembly (R)

LN

Inc. 14 & 16~18

17-13

794160-62040

Fender Assembly (R)

[N

Inc. 15 & 16~18

17-14

194150-62120

Fender (R)

[N

17-15

194160-62120

Fender (R)

17-16

194151-65671

Label

17-17

194740-73450

Label, hydraulic indication

17-18

194130-65440

Label, differential lock

17-19

194740-70270

Bar, assist

17-20

26587-060202

Screw 6 x 20

17-21

22137-060000

Washer 6, plain

NLA

17-22

194990-22130

Nut M6

17-23

194740-76200

Reflector

17-24

194150-62210

U-bolt M10

17-25

26717-100002

Nut M10

17-26

22212-100000

Spring Washer 10

17-27

26116-100302

Bolt M10 x 30

17-28

22212-100000

Spring Washer 10

17-29

194150-62160

Packing, fender

17-30

194151-62130

Sub Fender (L)

17-31

194151-62140

Sub Fender (R)

17-32

26117-060122

Bolt M6 x 12

17-33

22137-060000

Washer 6, plain

NLA

17-34

194990-22130

Nut M6

17-35

194150-62512

Step (L)

17-36

194150-62500

Step (R)

17-37

194150-62532

Bracket (FL), step

17-38

194150-62571

Bracket (FR), step

N I NN S I I L ENS S e RSN e e e N R R

17-39

194151-62540

Bracket (FL), step

RPlIRPIRPRPRPADBDIRPIFPINEABROO|O|AINO(O[(ON|F|F(F

17-40

194162-62540

Bracket (FL), step

=

17-41

194151-62550

Bracket (FR), step

[N

17-42

194162-62550

Bracket (FR), step

17-43

26116-080202

Bolt M8 x 20

17-44

194990-22140

Nut M8

17-45

26116-100202

Bolt M10 x 20

17-46

22212-100000

Spring Washer 10

17-47

22137-100000

Washer 10, plain

NLA

17-48

194150-62560

Cushion Rubber, step

17-49

22137-060000

Washer 6, plain

NLA

17-50

22360-060000

Snap Pin 6

00|00 | IN[AIAININ

(OO INAIAININ|F-




17. Fenders, Steps, Seat, & Toolbox

YM1700A
Y MZ2000A-A

Item

Part No.

Description

YM1700

YM 2000

Notes

17-51

194151-63112

Sedt, operator's

17-52

194151-63212

Bracket, operator's seat

17-53

194151-65570

Label, dow return indicating

17-54

194151-63222

Pin, hinge

17-55

194140-63270

Damper, operator's seat

17-56

22137-080000

Washer 8, plain

NLA

17-57

22411-200200

Cotter Pin2x 20

17-58

22360-080000

Snap Pin 8

17-59

194150-51610

Clamp (A), wire harness

17-60

26116-080162

Bolt M8 x 16

17-61

22212-080000

Spring Washer 8

17-62

194151-63232

Bracket (L), cushion

17-63

26116-080202

Bolt M8 x 20

17-64

26717-080002

Nut M8

NLA

17-65

22212-080000

Spring Washer 8

17-66

194151-63240

Cushion Rubber

17-67

194151-63250

Spacer, cushion rubber

17-68

194112-64410

Tool Box

17-69

194150-65630

Label

17-70

194151-65710

Label, gearshift

17-71

194150-65560

Label, front gear shift

17-72

194112-64420

Retainer, tool box

17-73

26116-100162

Bolt M10 x 16

17-74

22212-100000

Spring Washer 10

N(N[R|RRPRIRINNA DRI D AN RRINNRP Rk

I\JNI—\HI—\I—‘I—‘I\)N-b-b-bI\)-b-bNHI—‘I\)I\)I—‘I—‘I—‘I—‘j):




18. Electrical System

YM1700-A
YMZO00A-A

- 58



18. Electrical System

YM1700A
Y M2000A-A

Item

Part No.

Description

YM1700

YM 2000

>
>

Notes

18-1

194155-51110

Wire Harness (A)

18-2

194150-51120

Wire Harness (B)

18-3

194150-51610

Clamp (A), wire harness

18-4

194150-51620

Clamp (B), wire harness

18-5

1A1040-57701

Clamp, wire binding

18-6

194150-51130

Wire Harness (C)

18-7

194150-51140

Wire Harness (D)

18-8

194080-58810

Grommet 8

18-9

194155-51151

Wire Harness (E)

18-10

194155-53100

Headlight

18-11

194155-55810

Bulb A12V 35/25W

18-12

26117-100182

Bolt M10 x 18

18-13

22217-100000

Spring Washer 10

18-14

194750-52050

Switch with Key, main

194322-52110

18-15

194151-51210

Lead Wire, main

18-16

194130-52121

Switch, light

18-17

194151-51120

Lead Wire, light switch

18-18

794150-53400

Turn Signal Light Assembly

18-19

194080-55820

Bulb 12V 20W

194450-54510

18-20

194080-57202

Relay, turn signal

18-21

26557-050162

Screw M5 x 16

18-22

194151-57210

Spacer

18-23

26347-050002

Nut M5

18-24

194151-51240

Lead Wire, turn signal relay

18-25

194080-51251

Lead Wire, turn signal switch

18-26

194080-51500

Battery N79Z

18-27

194155-51410

Cable, battery

18-28

194080-51430

Rubber, battery terminal prot.

18-29

194190-51420

Cable, battery earth

18-30

26117-080162

Bolt M8 x 16

18-31

194990-22140

Spring Washer 8

18-32

194151-51550

Cover, battery fluid inlet

18-33

194080-52132

Switch, turn signal

18-34

194150-52160

Button, horn

18-35

194150-52170

Cap, horn button

18-36

194151-57100

Horn

18-37

26587-060302

Bolt M6 x 30

18-38

194151-57110

Spacer, horn

18-39

194990-22040

Spring Washer 6

18-40

794080-52401

Fuse Box Assembly

Includes 41~44

18-41

194080-52411

Fuse Box

18-42

194080-52820

Fuse 5A

18-43

194080-52830

Fuse 10A

18-44

194080-52840

Fuse 15A

18-45

26557-050082

Screw M5X8

18-46

26717-050002

Nut M5

18-47

194151-55100

Light Assembly, indicator

Includes 48

18-48

194151-55820

Bulb 12V 3.4W

18-49

194151-65310

Label

18-50

26557-050122

Screw M5 x 12

S T T T L Y L P N FONE TE F  E  Te F F  Te Tey Fe F TN N N N NI I I I I N ENT NI I N P P TS IS I TS TR TR O

NP wlRr|INN|w|o|w|Rr|[Rr (N N(N(R(R R (R(R (R (R R (RrRrIRrRIR|R|RIR RPN N R R R R B BN R R R R0k |k




18. Electrical System

YM1700A
Y M2000A-A

Item

Part No.

Description

YM1700

YM 2000

>
>

Notes

18-51

194990-22030

Nut M5

N

18-52

194151-56100

Hour Meter, complete

(Tachometer)

18-53

794150-56900

Cable, meter, complete

(Tachometer Cable)

18-54

26557-060122

Screw M6 x 12

18-55

194990-22040

Nut M6

18-56

794155-58300

Thermostart Assembly

Inc. 57-59 & 16~31

18-57

194150-52182

Switch, thermostart

18-58

194190-51290

Lead Wire

18-59

194150-51282

Lead Wire (B), thermostart

18-60

794081-54101

Work Light Assembly

Includes 61~62

18-61

194081-54110

Lens, work light

18-62

194081-55820

Bulb 12V 20W

18-63

194140-65370

18-64

26117-080182

Bolt M8 x 18

18-65

194990-22050

Nut M8

RRrRRRRPRRIRIRINN R RN

N NN




19. Drawbar

YM1700-A ;
YM2000A-A 20. Toolkit

Palaalva i




19. Drawbar Y M1700A
Y M2000A-A
[tem Part No. Description vM2000 | YM2000 Notes
-A A-A

19-1 794150-75700 | Drawbar Assembly 1 1 Includes 2~9

19-2 194150-75710 | Drawbar 1 1

19-3 184150-75721 | Bracket, drawbar 1 1

19-4 26116-140302 | Bolt M14 x 30 4 4

19-5 22212-140000 | Spring Washer 14 4 4

19-6 194150-75740 | Pin 16 1 1

19-7 | 22360-140000 | Snap Pin 14 1 1

19-8 | 194990-36550 | Pin 22 x 100, drawbar 1 1

19-9 | 22360-190000 | Snap Pin 19 1 1

20. Tool Kit YM1700A
Y M2000A-A
[tem Part No. Description vM2000 | YM2000 Notes
-A A-A

20-1 794150-82100 | Tool Kit 1 1 Includes 2~12

20-2 28110-080100 | Wrench 8 x 10 1 1

20-3 28110-100130 | Wrench 10 x 13 1 1

20-4 28110-170190 | Wrench 17 x 19 1 1

20-5 28110-220240 | Wrench 22 x 24 1 1

20-6 | 28110-270300 | Wrench 27 x 30 1 1

20-7 28110-260320 | Wrench 26 x 32 1 1

20-8 194080-82110 | Box Wrench 17 x 19 1 1

20-9 194740-81010 | Rim Wrench 26 1 1

20-10 | 194080-82140 | Plier 200 1 1

20-11 | 104200-92350 | Screw Driver, changeable blade 1 1

20-12 | 194130-82190 | Grease Pump 1 1

20-13 | 194150-82310 1 1




;:‘l ; zgg;ﬁ e 21. 3-P0int _Hitch

A - ‘
| <

, 222 28 28 7 29 23/

T
20




21. 3 Point Hitch

YM1700A
Y M2000A-A

Item

Part No.

Description

YM1700
-A

YM 2000

>
>

Notes

21-1

794151-71001

3 Point Hitch Assembly

Includes 2~33

21-2

194130-71230

Pint, top link

21-3

794130-71410

Pin, ball socket

21-4

794130-71090

Link Assembly, top

Includes 5~8

21-5

794130-71100

Turnbuckle Ass'y, top link

21-6

794130-71140

Lock Nut M24

21-7

794130-71260

Eye Bolt (L), top link

21-8

794130-71360

Eye Bolt (R), top link

21-9

794150-72301

Link Assembly, (L), lift

21-10

794150-72210

Eye Bolt with Ball, lift link

21-11

194150-72230

Turnbuckle, lift link

No longer available

21-12

194150-72240

Lock Nut M18

21-13

194150-72451

Y oke, lift link

21-14

194130-72460

Pin, lift yoke

21-15

23360-140000

Snap Pin 14

21-16

794151-73101

Link Assembly, lower

Includes 17~18

21-17

794151-73411

Link with Ball, lower

21-18

794130-71410

Pin Assembly, ball socket

21-19

194150-65700

Label

21-20

794150-74600

Check Chain Assembly

Includes 21~29

21-21

194080-74621

Shackle Body SA10

21-22

194080-74631

Pin, shackle SA10

21-23

22350-120000

Snap Pin 12

21-24

194150-74720

Eye Bolt, check chain (LH)

(LH) screw

21-25

194150-74670

Turnbuckle, check chain

21-26

22360-200000

Snap Pin 20

21-27

794150-74800

Check Chain Assembly, rear

21-28

26717-140002

Nut M14

21-29

22212-140000

Spring Washer 14

21-30

194150-74910

Hinge, check chain

21-31

194150-74920

Washer

21-32

26811-160002

Nut M16

21-33

22411-300350

Cotter Pin 3x 35

NINININININININININININIININIFR (AR ININININ | PRPIRPIRPRPRIRPIRPIRPIRPRP[BRIN -

NINININININININININININININIFP[AININININRPRPIFPIRPRPIRPIRPRPIRPRPRRINEF

Alternate Part Numbers

For 22-11

21-11

194150-72231

Turnbuckle, lift link P=2.5

194150-72452

Y oke, lift link screw P=2.5

794150-72211

Eye Bolt w/ball, lift link P=2.5

26756-180002

Lock Nut M18 P=2.5

PRk

PRk




CYLINDER BLOCK




Cylinder Block Section Code
01
Item | Part Part Qty/ Unit
No. | Name Number 2TR17A | 2TR20A Remarks
1 Cylinder Block Assembly 724465-01560 1 1
2 Plug, 10 121250-01990 1 1
3 Packing, 10 124450-01210 1 1
4 | Stud (A), cylinder head 124450-01220 4 4
5 Stud (B), cylinder head 124450-01230 1 1
6 Stud (C), cylinder head 124450-01230 1 1
7 | Nut, cylinder head lock 124450-01250 6 6
8 Washer, cylinder head lock nut 124450-01240 6 6
9 Flange, oil feed 121250-01522 1 1
10 | Packing, flange 124160-34842 1 1
11 | Cap with dipstick 121250-01791 1 1
12 | O-ring, G35 24321-000350 1 1
13 | Bolt, M8x 35 26117-080352 2 2
14 | Plug, hex head M14 x 15 124450-01960 1
15 | Packing 124450-01980 1
16 | Stud, M8x 22 26216-080222 2 2 Fuel Injection Pump Fitting
17 | Nut, M8 26716-080000 2 2 Fuel Injection Pump Fitting
18 | Sea Washer 43400-500410 2 2
19 | Bush, regulator handle shaft 124550-01900 1 1
20 | Plug, countersunk, 40 27231-400000 1 1
21 | Plug, hex head plated, PF Va4 23897-020002 1 1
22 | Packing, copper, 12 23414-120000 1 1
23 | Perdlel Pin,8x 16 22312-080160 4 4
24 | Plug, PT 1/8 124060-01050 2 2
25 | Oil Pan Assembly 724465-01540 1 1
26 | Plug 23491-120002 1 1




Cylinder Block Section Code
01
Item | Part Part Qty/  Unit
No. | Name Number 2TR17A | 2TR20A Remarks
27 | O-ring, P15 24311-000140 1 1
28 | Packing, cylinder oil pan 124465-01751 1 1
29 | Balt, plated, M8 x 35 26116-080352 16 16
30 | Cover, fuel pump box 124160-01850 1 1
31 | Packing, fuel pump box 124160-01861 1 1
32 | Bolt, M6x 14 26116-060142 4 4
33 | Washer, M6 22137-060000 4 4 NLA
34 | Bolt, M6x 16 26116-060162 2 2
35 | Pipe, 9x 500 23065-090500 1 1
36 | Clamp, breather pipe 124160-01650 1 1
37 | Shim, fuel injection pump, t=0.5 124550-51950 1 1
38 | Bolt, M8x 22 26116-080222 2 2 Fuel Injection Pump Fitting
39 | Spring Washer, M8 22212-080000 2 2
40 | Cylinder Liner, w/ rubber packing | 724763-01900 2 2
41 | Rubber Packing, cylinder liner | 124550-01300 4 4
42 | Gasket, cylinder head 124763-01330 1
124450-01331 1
43 | Flange, mounting 124465-01600 1 1
44 | Stud, starter motor 124450-01610 2 2
45 | Nut, plated, M12 26717-120002 2 2
46 | Bolt, plated, M10 x 32 26116-100322 9 9




3&4
GEAR CASE




Gear Case Section Code
03
Item | Part Part Qty/ Unit
No. | Name Number 2TRI7A | 2TR20A Remarks
1 Gear Case Assembly, timing 724160-01612 1 1 Loc. 2,3,6, A-F
Although the aforementioned
2 Cover, timing gear case 121250-01550 1 1 Items are included in timing gear
case ass'y (724160-01612),
3 Packing, cover 124160-01530 1 1 thisass'y istobeusedin
common for models 2TR15, 16,
4 Bolt, plated, M8 x 16 26117-080162 1 1 17,19, & 20.
(C): series A-F are not needed
5 Balt, plated, M8 x 12 26117-080122 1 1 for Models 2TR17A & 20A
6 Packing, 8 23414-080000 7 7
A Mounting, oil feed 124160-01521 1 1
B Cover 124160-01750 1 1
C Packing, cover 24321-000350 1 1
D Bolt, M8 x 18 26117-080182 3 3
E Bolt, M8 x 22 26117-080222 1 1
F Clamp, vent pipe 124160-01650 1 1
7 Stud, plated, M8 x 22 26217-080222 4 4
8 Nut, plated, M8 26717-080002 4 4 NLA , Lube oil pump fitting
9 Washer, plain, M8 22137-080000 13 13 (NLA)Gear casefitting
Lube oil pump fitting
10 Spring Washer, M8 22212-080000 4 4 For lube oil pump
11 Packing, timing gear case 124450-01511 1 1
12 Bolt, plated, M8 x 100 26116-081002 5 5
13 Bolt, plated, M8 x 50 26116-080502 2 2 Timing gear casefitting
14 Bolt, plated, M8 x 60 26116-080602 2 2
15 Packing, hydraulic oil pump 124240-01881 1 1
16 Oil Seal, crankshaft, NTC588012 | 124450-01800 1 1
17 Pointer, crankshaft \VV-pulley 124450-07300 1 1
18 Screw, plated, M6 x 10 26557-060102 2 2 V-pulley pointer fitting
19 Gear, lube oil pump driving 121250-26400 1 1
20 Shaft, driving gear 121250-26400 1 1
21 Washer, bolt 124450-26410 1 1 For lube oil pump driving gear
22 Bolt, M8 x 18 26117-080182 2 2




Gear Case Section Code
03
Item | Part Part Qty/ Unit
No. | Name Number 2TR17A | 2TR20A Remarks
23 Ball Bearing, 6004 24101-060042 2 2
24 Bolt, M12 x 65 26117-120652 1 1
25 Spacer, ball bearing 121250-26210 1 1
26 Connector, lube oil pump 121250-26160 1 1
27 Circlip, 42 22252-000420 1 1
28 Gear unit, tachometer 124250-91400 1 1 Not sold separately
29 Packing,, tachometer gear unit 124250-91411 1 1
30 Bolt, plated, M6 x 16 26117-060162 2 2
31 Bolt, plated, M6 x 32 26117-060322 1 1 Tachometer gear unit fitting
32 | Packing, copper, 6 23414-060000 3 3




5&6

CYLINDER HEAD




Cylinder Head Section Code
11
Item | Part Part Qty/ Unit
No. Name Number 2TR17A | 2TR20A Remarks

1 Cylinder Head Assembly 724450-11702 1 1

2 Valve, intake 104600-11100 2 2

3 Valve, exhaust 104600-11110 2 2

4 Screw Plug, PT 3/8 124250-11880 1 1 For cylinder head

5 Stud, valve rocker arm support 104700-11350 2 2

6 Nut, M12 124460-11270 2 2 For valve rocker arm support
fitting

7 Valve Guide, intake 124450-11160 2 2

8 Valve Guide, exhaust 124450-11170 2 2

9 Spring, intake & exhaust valve 124450-11120 4 4

10 Retainer, int. & exh. valve spring 103338-11180 4 4

11 Caotter, int. & exh. spring retainer 103338-11190 4 4

12 Sesdl, valve stem 124460-11340 4 4

13 Pin, spring 22351-060014 2 2

14 Cover, cylinder head side 124450-11671 1 1 Flywheel side

15 Packing, cylinder head side cover 124450-11681 1 1

16 Bolt, plated, M8 x 12 26117-080122 3 3 For cover flywhedl side cyl.
head side

17 Bolt, plated, M8 x 14 26117-080142 1 1 Cover, cyl. Clip
M8 x 14, M8 x 16

18 Washer, M8 22137-080000 1 1 (NLA) For fuel inj. valvefit.

19 Stud, plated, M8 x 60 26217-080602 4 4 For fuel injection valve fitting

20 Nut, plated, M8 26717-080002 4 4 NLA

21 Stud, plated, M8 x 75 26216-080752 4 4

22 Cap Nut, M8 26657-080002 4 4 For silencer

23 Plug, drain, PT Y 121250-11520 2 2

24 Rocker Arm, w/bush. Int. & exh. valve | 724450-11650 2 2 No. 1 exh., No. 2 int.

25 Rocker Arm, w/bush. Int. & exh. valve | 724450-11660 2 2 No. 1 exh., No. 2 int.

26 Screw, valve clearance adjusting 101158-11230 4 4

27 Locknut, M8 26757-080002 4 4 For valve clearance adj. Screw




Cylinder Head Section Code
11

Item | Part Part Qty/  Unit

No. Name Number 2TR17A | 2TR20A Remarks
28 Retainer, rocker arm 124450-11290 2 2
29 Support, valve rocker arm (w/ball) 124450-11260 2 2
30 Pre-combus. Chamber, front w/lock pin 124750-11420 2

Pre-combus. Chamber, front w/lock pin 124450-11420 2
31 Lock pin, front pre-combus. chamber 103338-11430 2 2
32 Pre-combustion Chamber, rear 104900-11410 2
Pre-combustion Chamber, rear 124450-11410 2

33 Packing, pre-combustion chamber 104900-11450 4 4
34 Insulator, fuel injection valve 103854-11490 2 2
35 Flange, fuel injection valve 173400-11900 2 2
36 Packing, bonnet 124450-11310 1 1 Exclusive spare parts
37 Bonnet Assembly 724460-11521 1 1
38 Plug, bonnet 124450-11320 1 1 For screw hole thermostat
39 Shaft, decompression 124450-03600 1 1
40 Spring, decompression 124250-03621 1 1
41 Lever, decompression 124250-03611 1 1
42 Lock Screw, decompression shaft 124250-03640 1 1
43 Screw, decompression adjusting 124250-03630 2 2
44 Cover, decompression adjusting 124460-03650 2 2
45 Packing, decompression adjusting cover | 124460-03661 2 2
46 Bolt, plated, M6 x 10 26117-060102 4 4 For cover, decompression
47 Lock Nut, plated, M5 26757-050002 2 2 For decompression adj. Screw
48 O-ring, P7 24311-000070 1 1 For decompression shaft
49 Taper Pin, 3x 18 22322-030180 1 1 For decompression spring
50 Taper Pin,3x 14 22322-030140 1 1
51 Cap, bonnet 124460-11360 2 2
52 O-ring, P14 24311-000140 2 2




AIR CLEANER & SILENCER




Air Cleaner Section Code
12,13
Item | Part Part Qty/  Unit
No. | Name Number 2TR17A | 2TR20A Remarks
1 Air Cleaner 124763-12501 1 1
2 Element, air cleaner 124295-12560 1 1 Old no. 124450-12510
3 Wing Nut 124450-12560 1 1
4 Washer 124450-12570 1 1
5 Retainer, air cleaner 124450-12520 1 1
6 Bolt, plated, M8 x 14 26117-080142 1 1
7 Nut, plated, M8 26717-080002 1 1 NLA , For retainer air cleaner
8 Washer, 8 22137-080000 2 2 NLA
9 Pipe, air intake to cleaner 124460-12551 1 1 For air cleaner
10 | Clamp 23010-044000 1 1 Air intake pipe tightening
11 Retainer, pipe 124460-12560 1 1 For air intake to cleaner
12 Screw, M6 x 8 26557-060082 2 2
13 Nut, M6 26717-060002 2 2 NLA
14 Gasket, silencer 124450-11900 2 2
15 | 2™ Silencer Assembly, exhaust 724465-13700 1 1
16 Pipe, 2" silencer 124160-13570 1 1 121250-13571
17 Clamp 121250-13580 1 1
18 Bolt, M10 x 63 26117-100652 1 1
19 Nut, M10 26717-100652 1 1
20 | Spring Washer, 10 22212-100000 1 1
21 Bolt, plated, M8 x 22 26117-080222 4 4 For silencer fitting
22 Washer, 8 22212-080000 4 4
23 | 1% Silencer, exhaust 124460-13510 1 1
24 Plug, 35 27231-350000 1 1




CAM SHAFT




Camshaft Section Code
14

Item | Part Part Qty/  Unit
No. | Name Number 2TRI7A | 2TR20A Remarks

1 Camshaft 124465-14010 1 1

2 Gear, camshaft 121250-14100 1 1

3 Nut, camshaft gear fitting 124450-14120 1 1

4 | Tappet 103338-14200 4 4

5 Push Rod, valve 124450-14400 4 4

6 Key, 7x 18 22512-070180 1 1 For camshaft gear

7 Ball Bearing, camshaft 24101-062064 1 1

8 Screw, M8 x 12 26587-080122 1 1 For retainer ball bearing

9 Retainer, ball bearing 121250-02450 1 1




9

MAIN BEARING & CRANK SHAFT




Main Bearing & Crankshaft Section Code
21

Item | Part Part Qty/  Unit

No. | Name Number 2TR17A | 2TR20A Remarks
1 Crankshaft assembly 724450-21701 1 1
2 Bush 124450-21230 1 1
3 Key, 10x 36 22512-100362 1 1
4 Key, 7x 28 22512-070282 1 1 For crankshaft gear
5 Key, 7x 24 22512-070242 1 1 For crankshaft v-pulley
6 Gear, crankshaft 121250-21200 1 1
7 v-Pulley, PTO to crankshaft 124764-21650 1 1
8 Nut, plated, M30 124160-21670 1 1 Gear, crankshaft, v-pulley
9 Housing, Assembly, main bearing 724465-02500 1 1
10 Main Bearing, v-pulley side 124450-02100 1 1 121250-02101
11 | Qil seal, crankshaft 124450-02220 1 1
12 Main Bearing 124450-02100 1 1
13 Thrust Metal 124450-02110 2 2
14 Packing, main bearing, housing, t=0.3 124460-02150 1 1 Standard
15 | Packing, main bearing, housing, t=0.1 | 124460-02160 1 1 For adjustment
16 Bolt, plated, M10 x 25 26117-100252 5 5
17 Spring Washer, 10 22212-100000 5 5 Main bearing housing fitting
18 Flywheel, w/ring gear 124450-21590 1 1
19 Ring Gear 124550-21600 1 1
20 End Nut 124450-21530 1 1
21 Dics, oil spring back 124160-21700 1 1




10

PISTON & CONNECTING ROD




Piston & Connecting Rod Section Code
22,23
Item | Part Part Qty/  Unit
No. | Name Number 2TR17A | 2TR20A Remarks
1 Piston (with rings) 124763-22090 2
Piston (with rings) 124450-22090 2
2 Piston Ring Set 724763-22500 2
Piston Ring Set 724450-22500 2
3 Piston Ring No. 1 * 2 2 Order ring set
4 Piston RingsNo.2 & 3 * 2 2 Order ring set
5 Oil Ring * 2 2 Order ring set
6 Pin, piston 104600-22300 2
Pin, piston 101704-22300 2
7 Circlip, piston pin 104600-22400 4
8 Connecting Rod Assembly 724450-23100 2 2
9 Bolt, connecting rod 124450-23200 4 4
10 Bush, piston pin 124450-23900 2 2
11 Crank Pin Bearing 124450-23600 2 2




11

LUBRICATING OIL SYSTEM




Lubricating Oil System

Section Code

32,35,39
Item | Part Part Qty/  Unit
No. | Name Number 2TR17A | 2TR20A Remarks
1 Pump Assembly, lube ail 724460-32700 1 1
2 Gear, lube oil pump driving 121250-32200 1 1
3 Pin, 3x 22 22322-030220 1 1 For pump driving gear
4 Spring Pin, 4AW x 12 22351-004012 1 1 For pump body
5 Bolt, M6 x 22 26117-060229 3 3 Pump driving
6 Pipe, lube oil intake 124450-35060 1 1
7 Lock Nut, PF 1/4 122450-35070 1 1
8 Strainer, lube ail 119660-35150 1 1 Old no.124450-35100
9 Valve Assembly, pressure regulating 124450-35301 1 1
10 Steel Ball, 1/16 24190-100001 1 1
11 Spring, pressure adjusting 124450-35320 1 1
12 Spring Shoe, pressure adjusting 124450-35330 1 1
13 Circlip 22252-000100 1 1
14 Lock Nut 124450-35350 1 1
15 Pipe, lube ail 124465-39200 1 1
16 Bolt, pipejoint 124160-39140 1 1
17 | Bolt, pipejoint 124550-59820 2 2
18 Packing, 10 23414-100000 2 2
19 Packing, copper, 8 23414-080000 4 4
20 | Clamp 124450-39240 1 1
21 Sensor, oil pressure 121250-39450 1 1




12,13,14

COOLING WATER SYSTEM




Cooling Water System

Section Code

42,44,49
Item | Part Part Qty/ Unit
No. Name Number 2TR17A | 2TR20A Remarks
1 Pump Assembly, cooling water 721250-42700 1
2 Flange, V-pulley mounting 124550-42260 1
3 Impeller, cooling water pump 121250-42200 1
4 Shaft, cooling water pump 124250-42240 1
5 Mechanical Seal, pump shaft 124250-42350 1
6 Circlip, pump shaft 124250-42170 1
7 Packing, cooling water pump 124750-42050 1
8 Mount, cooling water pump 121250-42120 1
9 Bolt, plated, M8 x 70 26116-080702 2 Pump body
10 Bolt, plated, M6 x 38 26116-060382 4 Pump body fitting
11 Washer, plain, 8 22117-080000 3
12 Washer, plain, 6 22117-060000 4
13 V-pulley, pump driving 124750-42350 1
V-pulley, pump driving 124450-44461 1
14 Fan 124450-44740 1 1
15 Bolt, plated, M6 x 12 26117-060122 4 For fan fitting
Bolt, plated, M6 x 42 26117-060422 4 For fan fitting
16 V-belt 124240-42291 1 1
17 Bolt, plated, M8 x 45 26116-080452 1 1 Pump mount belt adjuster
18 Bolt, plated, M8 x 45 26116-080402 1 1 Pump mount fitting
Cooling for mount fitting
19 Packing, cooling water pump mount | 124450-44410 1 1
20 Sensor, temperature 124750-44902 1
124450-44902 1 121250-44901
21 Packing, copper 23414-160000 1 1 For temperature sensor
22 Joint, cooling water 124160-49480 2 2




Cooling Water System

Section Code

42,44,49
Item | Part Part Qty/ Unit
No. Name Number 2TR17A | 2TR20A Remarks

23 Pipe (A), cooling water (cyl. —radiator) | 124460-49010 1 1
24 Clamp, 38 23010-038000 4 6 For pump cooling water
25 Radiator, w stud 124460-44500 1

Radiator, w/stud 124460-44501 1
26 Stud 124460-44850 2 2 Radiator fitting
27 Cap, radiator 121120-44590 1 1 Old. No. 124450-44590
28 Sub-Tank Assembly, radiator 124450-44510 1 1
29 Band, sub-tank assembly 124450-44550 1 1
30 Screen, radiator 124460-44580 1 1
31 Shock absorber, radiator 124450-44650 2 2
32 Lock Nut, plated, M8 26757-080002 4 4 Radiator fitting
33 Pipe (B), cooling water, (radiator-pump) | 124761-49020 1

Pipe (B), cooling water, (radiator-cyl.) 124465-49020 1
A Pipe (C), cooling water, (pump —cyl.) 121250-49030 1
35 Stay, radiator 124460-44600 1 1
36 Bolt, plated, M6 x 20 26116-060202 1 1
37 Washer, M6 22137-060000 1 1 NLA
38 Lock Nut, radiator steady rod 124450-44610 1 1
39 Plate, shelter 124764-44690 1 1
40 Mount, cooling fan 129460-44600 1
41 Bolt, M8 x 50 26116-080502 1
42 Bolt, M8 x 45 26116-080452 3
43 3-Way Cock Body 121250-49100 1
44 Drain P. Joint 121250-49110 1
45 Drain Pipe, (radiator to 3-way cock) 124460-49150 1 1 7/20 x 200

121250-49160

46 Drain Plug, (block to 3 way cock) 124761-49160 1 7/12 x 360
47 Plug, M14 x 1.5 121250-49120 1 1




Cooling Water System

Section Code

42,44,49

Item | Part Part Qty/ Unit
No. Name Number 2TR17A | 2TR20A Remarks

48 Lock Nut, M16 x 1.5 26777-160002 1 1 3-way cock fitting

49 Washer, M16 22117-160000 1 1

50 Packing, 14 124450-01980 1 2

51 Hose Band 124460-59050 2 4

52 Body, 3-way cock 124460-49100 1

53 Steady Rest, drain pipe 124761-49200 1 For drain pipe, block to 3

way cock

54 Washer, plain, M8 22137-080000 1 NLA

55 Bearing, cooling fan 124460-44240 1

56 Circlip, cooling fan 124250-42170 1

57 Flange, cooling fan driving V-pulley | 124450-44470 1




15

FUEL INJECTION PUMP




Fuel Injection Pump Section Code
51
Item | Part Part Qty/  Unit
No. | Name Number 2TR17A | 2TR20A Remarks
1 Pump Assembly, fuel injection 724761-51701 1
Pump Assembly, fuel injection 724460-51701 1
2 Plunger and Barrel 124240-51100 2 2
3 Retainer, plunger spring 174307-51170 2 2
4 Retainer, plunger spring 174307-51180 2 2
5 Spring, plunger 174307-51190 2 2
6 Guide, plunger 124550-51200 2 2
7 Roller, plunger guide outer 711100-51540 2 2
8 Roller, plunger guide inner * 2 2
9 Pin, plunger guide roller 174100-54120 2 2
10 Valve, delivery 124550-51301 2 2
11 Spring, delivery valve 124550-51320 2 2
12 Holder, delivery valve 124550-51341 2 2
13 Pin, plunger barrel stopping 174307-51250 2 2
14 Packing, plunger barrel 174307-51270 2 2
15 | Stopper, plunger guide 174307-51450 2 2
16 Pin, lock screw 174307-51460 2 2
17 Rack Assembly, fuel control 724240-51530 1 1
18 Pinion (A), fuel control 174307-51510 1 1
19 Sleeve, (B), fuel control pinion 174307-51550 1 1
20 Pinion (B), fuel control 174307-51560 1 1
21 Lock Screw, fuel control 122117-51560 1 1
22 Label, fuel injection 124761-51920 1
124460-51920 1
23 | Rivet 22624-230030 2 2
24 O-ring 124550-51370 2 2
25 Packing, delivery valve seat 124550-51350 2 2
26 | Shim, plunger position adjusting 174307-51700 2 2




16

FUEL INVECTION VALVE




Fuel Injection Valve

Section Code

53

Item | Part Part Qty/  Unit
No. | Name Number 2TR17A | 2TR20A Remarks

1 Valve Assembly, fuel injection 724450-53100 2 2

2 Valve, with case 172100-53000 2 2

3 Nut, valvefitting 104900-53080 2 2

4 Body, valve holder 103200-53110 2 2

5 Spindle, inter 113200-53120 2 2

6 Spring, valve 103854-53120 2 2

7 Spring Shoe, valve 113200-53120 2 2

8 Shim, valve spring adjusting 110250-53150 2 2

9 Retainer, valve spring 103854-53180 2 2

10 Packing, valve spring retainer 172100-53200 2 2




17,18
FUEL QIL SYSTEM




Fuel Oil System Section Code
55,59
Item | Part Part Qty/ Unit
No. | Name Number 2TR17A | 2TR20A Remarks
Strainer Assembly, Fuel 724160-55500 1 1
1 Cock Assembly, fuel 724160-55200 1 1
2 Plug, fuel straining air venting | 101720-55750 2 2
Strainer Assembly, Fuel
3 Packing, strainer 23418-060000 2 2
4 Handle, fuel cock 104200-55341 1 1
5 Taper Valve 104200-55321 1 1
6 Valve Spring 104200-55330 1 1
7 O-ring, P10A 24311-240100 1 1 For handle cock
8 Lock Screw, cock handle 104200-55750 1 1
9 Element, fuel strainer 104500-55710 1 1
10 | Bowl, fuel strainer 104500-55510 1 1 124064-55510
11 | Retainer, fuel element 110250-55610 1 1
12 | Packing, fuel strainer cover 102103-55520 1 1
13 | Bolt, plated, M8 x 65 26117-080652 1 1 Strainer fitting
14 | Spring Washer, 8 22212-080000 1 1
15 | Washer, plain, 8 22137-080000 1 1 NLA
16 | Pipe, fuel injection No. 1 cyl. | 124465-59800 1 1 Strainer fitting
17 | Pipe, fuel injection No. 2 cyl. | 124465-59810 1 1
18 | Clamp (A), fuel injection pipe | 124756-59850 1 1
19 | Clamp (B), fuel injection pipe | 124450-59860 1 1
20 | Screw, plated, M6 x 8 26557-060082 1 1
21 | Bolt, plated, M6 x 10 26117-060102 1 1
22 | Pipe, fud, strainer-inj. pump 121250-59080 1 1
23 | Joint, swivel pipe 124250-59260 1 1
24 | Clamp 124460-59050 1 1
25 | Clamp 124460-59060 1 1
26 | Plug, air venting 124060-59380 1 1




Fuel Oil System Section Code

55,59
Item | Part Part Qty/  Unit

No. | Name Number 2TRI7A | 2TR20A Remarks
27 | Bolt, pipejoint w/air vent 124060-59391 1 1
28 | Packing, air venting plug 43400-500390 1 1
29 | Packing, copper, 12 23414-120000 2 2
30 | Pipe, fuel return 124550-59500 1 1
31 | Bolt, swive pipejoint 101147-59810 2 2
32 | Packing, copper, 8 23414-080000 4 4
33 | Bracket, strainer 124465-55610 1 1




19,20
GOVERNOR EQUIPMENT

2TRITA: 2418
2TR20A:173%




Governor System

Section Code

61,66
Item | Part Part Qty/  Unit
No. | Name Number 2TR17A | 2TR20A Remarks
Support Assy, governor weight 724450-61520 1 1
1 Weight, governor 124450-61200 2 2
2 Pin, governor weight 124450-61220 2 2 Pin governor weight
3 Cotter Pin, 2x 10 22411-200100 4 4
4 Support, governor weight 124450-61110 1 1
5 Sleeve, governor 124550-61600 1 1
6 Lever, governor w/steel ball 124460-66611 1 1
7 Screw, governor link connecting 124450-66411 1 1
8 Shaft, fuel injection limiting with torquespring | 124450-66822 1 1
9 Cap Nut, M8 26667-080002 1 1
10 Seal Washer 43400-500410 2 2 Shaft, injection
11 Lock Nut, plated, M8 26757-080002 1 1 Injection control shaft fitting
12 Spring Shoe, fuel inj. limiting 124450-66850 1 1
13 Spring, fuel injection limiting 124460-66810 1 1
14 Sprl ng Washer, (B), fuel injection | 124460-66850 1 1
timing
15 Lock Nut, plated, M5 26757-050002 3 3 Retainer, injection control
Governor link tightening
16 Spacer, governor link tightening 124450-66430 1 1
17 Lock Washer, governor link 124460-66440 1 1
18 Fittings, regulator spring connecting screw 124450-66460 1 1
19 | Screw, M6x8 26557-060082 1 1 Regulator spring set plate fitting
20 Spring, regulator 124765-66010 1
124465-66010 1
21 Lever, regulator 124450-66090 1 1
22 Handle, regulator 124450-66050 1 1
23 Shaft, regulator handle 124450-66040 1 1
24 Bolt, regulator handle adjusting 124550-66420 1 1
25 Lock Nut, adjusting bolt 124450-66370 1 1




Governor System

Section Code

61,66
Item | Part Part Qty/  Unit
No. Name Number 2TR17 | 2TR20 Remarks
A A

26 Taper Pin, 3x 18 22322-030180 1 1 Handle, regulator

27 Taper Pin, 3x 16 22322-030160 1 1 Lever, regulator

28 O-ring, P7 24311-000070 1 1 Shaft, regulator handle

29 Lead, sedling 135210-61090 1 1

30 Wire, 1.0 22451-100000 1 1

31 Link, governor 124465-66400 1 1

32 Spacer, governor link steady rest 124450-66420 1 1

33 Snap Pin 22360-060000 1 1

34 Support, governor lever 124450-66510 1 1

35 Pin, governor lever 124450-66550 1 1

36 Cotter pint, 2x 10 22411-200100 2 2 Pin, governor lever

37 Cap Nut, governor lever support, M6 26657-060002 2 2

38 Seal Washer 43400-500400 2 2 Governor lever support fitting




21

ELECTRIC STARTING EQUIPMENT

2T 7 A
V5%

A

" £ 1
»5 ] +
: .

A ‘9@

&

" g e
5 \ % o



Electric Starting System

Section Code

77
Item | Part Part Qty/  Unit
No. | Name Number 2TR17A | 2TR20A Remarks
1 Motor, starting 124450-77010 1 1
2 Generator, charging 124756-77200 1 1
3 Regulator 124550-77710 1 1
4 Lock Nut, plated, M8 26757-080002 1 1
5 Bracket, generator 124450-77250 1 1
6 Adjuster, belt 121250-77330 1
124460-77330 1
7 Bolt, plated, M8 x 30 26117-080302 2 2 Generator fitting
8 Bolt, plated, M8 x 18 26117-080182 2 2 Generator bracket fitting
9 Nut, plated, M8 26717-080002 2 2 NLA
10 Washer, plain, 8 22137-080000 1 1 (NLA )Generator set tightness,
Belt adjuster
11 Cover, terminal to starter 124550-77030 1 1
12 Cap, generator 124756-77040 1 1
13 Bolt, M8 x 40 26117-080402 1 1 Generator safety cover stay




22,23

STARTING MOTCR




Starting Motor

Section Code

77
Item | Part Part Qty/  Unit
No. | Name Number 2TR17A | 2TR20A Remarks

Starting Motor, S114-146 124450-77010 1 1

1 Armature assembly 2114-9001 1 1
2 Thrust Washer Kit 2114-8110 1 1
3 Thrust Washer (B) * 3 3
4 Thrust Washer (C) * 1 1
5 E-ring * 1 1
6 | Stopper Set, pinion 2114-7155 1 1
7 Stopper, pinion * 1 1
8 Circlip, pinion * 1 1
9 Y oke Assembly * 1 1
10 | Field Coil Assembly 2114-82001 1 1
11 | Screw, pole core 2114-7215 4 4
12 | Cover Assembly, rear 2114-23001 1 1
13 | Brush, (+) 2114-5312 2 2
14 | Brush (-) 2114-5313 2 2
15 | Spring, brush 2114-4314 4 4
16 | Brush, rear cover 2114-5352 1 1
17 | Holder Assembly, brush 2114-1360 1 1
18 | Center Plate 2114-3454 1 1
19 | Pinion Assembly 2114-45002 1 1
20 | Gear Case Assembly 2114-86003 1 1
21 | Lever Set, shaft 2114-8652 1 1
22 | Bush, gear case 2114-4661 1 1
23 | Lever, shaft * 1 1
24 | Spring, torsion * 1 1




Starting M otor

Section Code

77

Item | Part Part Qty/  Unit
No. | Name Number 2TRI7A | 2TR20A Remarks

25 | Switch Assembly, magnetic 2114-57001 1 1 2114-87004

26 | Bolt 2114-6815 2 2

27 | Screw, 4 diameter * 2 2 M4 x 0.7 x 12

28 | Dust Cover Kit * 1 1

29 | Dust Cover (A) * 1 1

30 | Dust Cover (B) * 1 1

31 | Dust Cover (C) * 1 1

32 | Dust Cover (D) * 1 1

33 | Cap 2114-4858 1 1

34 | Cap 2114-5858 1 1

35 | Bolt, 6 diameter * 2 2 M6 x 1.0x 32




24

GENERATER




AC Generator 12V-15A

Section Code

TypeLT115-52 77
Item | Part Part Qty/  Unit
No. | Name Number 2TR17A | 2TR20A Remarks

AC Generator with Coupler 124756-77200 1 1
1 Rotor Assembly LT115-7100 1 1
2 Spacer * 1 1
3 Stator Assembly L135N-220 1 1
4 Cover Assembly, rear L115-6300 1 1
5 Brush Assembly L135N-1301 1 1

6 Holder, brush * 1 1 Order Brush Assembly
7 N-Terminal L135N-1302 1 1
8 Cover, brush L135N-1303 1 1
9 Bolt Assembly, terminal L125-5310A 1 1
10 Diode Assembly L125-6320 1 1
11 Cover L115-2803 1 1
12 Cover Assembly, front L115-6400 1 1
13 Retainer, packing L120-1403 1 1
14 Retainer, bearing L120-1404 1 1
15 | Screw, M4x 20 26557-040202 3 3
16 Pulley Assembly L115-1552 1 1
17 Bolt, through L125-1801 2 2
18 Bolt, through L125-1802 2 2
19 Nut Assembly, pulley B-444001A 1 1
20 Ball Bearing 6201 SD 1 1
21 Ball Bearing 6202 B 1 1
22 Screw, M4 x 20 26557-040202 2 2
23 | Screw,M4x8 26557-040082 3 3
24 Bolt, M5x 16 26117-050169 1 1
25 | Spacer (E) L115-1341 1 1




25

Thermostart Equipment (optionan)




Thermostart Equipment

Section Code

(Optional) 77
Item | Part Part Qty/ Unit
No. | Name Number 2TR17A | 2TR20A Remarks
1 Plug, thermostart 124450-77910 1 1
2 Head Tank Assembly 124460-77802 1 1
3 Set Piece (A), header tank 124460-77810 1 1
4 Set Piece (B), header tank 124460-77820 1 1
5 Pipe, fud ail 124460-77700 1 1 For thermostart 300mm long
6 Bolt, M8 x 12 26117-080129 2 2
7 Screw, M6 x 8 26557-060082 2 2
8 Joint, fuel oil pipe 124460-77660 1 1 Thermostart plug side
9 Spring, fuel ail pipe holder 124460-77680 2 2
10 | Connecting Piece 124450-77980 1 1 Fuel oil pipe for thermostart




YM2000D
Front Axle Case

NPC-1049

o — - —— o — R 7 i S e - 18

Ethﬁ{E;?LECj.YANMAR AGRICULTURAL EQUIPMENT Cﬁ‘.I}D; Al rights roaet ved



------

(28

)
[

)

1l

12

13

)

20-81
YES

2000-1~- ) o
) e/ hTIANT-A
Re'PerOncG‘ > ParTs Numbey

H #BdbA h

=14 13122 K

Verl 0
14 10:33

raqﬂgaﬁijsf:>

l

<13
2

<1>
&2
1
<12
<&
1
%
€2
l
<l>
2
!
<D
<22
|
<4
(2>

19451713 4C1

19431113429

19431 1=13430

19431 1=13440

134311-13430

194311-134.)

10441 1=1347C

194191~17662

19419113681

194131 -2477G

£2217-080000

21311-000160

24341-000630

26116-080222

194311-13614

.3.ENTERPRISE.LTD @8-685-9239

A=YM1700D
B=YM2000D

#h=K AR av7 J=b

%7 Y1

T4¢¥u$ SC36 42 8

7' -+

7275

753 ?Z% & n

T YAV B

¥3- K2, 4X63X6

T4by=e TC40 55 8

12°973 14

AE T I W
Pz
oyvs*
A ah 8% 22

VAN BT 20 ]

IA PN

NS G630

e e e e vy e M Wy s e — e G a

LOPYRIVH" (C) YANKAR ALRIFHITURAL LQUIPMENT FD.,L;.; ALl rights ressrved

U=
k=

F=
(A) (?} O ME)E T P A

-

00l

001
00l
00!

0ol

o

010

"

—— e

I



e e e o m

i 0 O D St g Tl o g o e ol B A O em (e mom

(28 ) 79/MIAN)I-R

# R

L6

17

YES
20006-1-

l. O

l
LD
2>

| *
12
%2

=1 4

'8

19

20

21

{1z
{2
1
{1,
2
1
1>
2>
1
<L
2
1
<12
2
i
1>
<2
L
<
(2>
i
<1>
(2>
1
71>
<2
|
(>
A
\
<1>
<2
1
<>
2
!
1>
<2>

Ver2.0
b 10235

o5 db & =

- 194311-13620

194311-13630

19431 1-13631

FXXXXX

194145-48370

22217-100000

22217-100000

22312-100180

22351-080020

24311-000220

24311-000220

26116-100252

26116-100282

194311-13710

194311-13720

194311-13730
FXXXXX

H #8

A=YML 7000
R=YM2000D

AW
7n/+7az+a AR &

y737" 39"

73502001

M7ty 20

N 10

2 M 410

A4t 7 10X18

AT 4797 7 ROOAX 20
0Iz2° 1A P 22,0
079" 1A P 22.0
A eb 10X 26

A AM 10X 28

Te/ M Kh-2

#4h7-# TC25 40 7

VAR 7

)=
E=

F:
(AY (B) () () (E) (F) 1
2

20

16

20

16

2

o

Pt A

001
001
. 00|
00
a1o
010
Y
(01
otLn
010
010
0in
00}
00|

Z 00|

o S o o ———— ] — ok f e

COPYRIGHT (C) YANMAR AGRICULTURAL EQUIPHLN1 co.,

LTD. Ali rights rc

selvexd



| - — I
'.\N [ - [ 0
- = ) - i

R gk | e .. .o -

'DBZ31-147 131337, 5 ENTERPRISE. LTD @6-s86-a23¢" M 77

o 1 — . x - ) . B s

T Q Vst N
| G S Tes &V
et

l-'-'

.~

7R

$m L
0 |

21°
'3
30- 11
1>
'
N |
42
2
32 \
<12
@

33 1 *

<12
2>
3= 1 1
i
&
34 i

<
<2
35 1
¢l
(2>
3¢ 1
AN

. Iv
Ay,

) ‘TS

b | i
L
un
3. 11
iy
{4

~
“&d

-

LOTYRIG

0 MRS

19431 1~13750
194311-13751

FXXXXX
194311-13760
194311-13771
194311-13780
1947:62-13780

FXXXXX
19431 |=13790
19431 1~13810
19431113820
i94145-48370
194131-24770

FXXXXX
42217-100000
22617120000

22252-1)0680

22232-M0720

S A
Je/ k% ¥y =2
JeART R 04

Us e85 |

Jos b T Y

P I L

FFFF

e T en = s

7001 [=
‘000D k=

45 13.5

i

NTTY0 y=a Yy

» IR (N TY

Fer

Fa
A (g) (€) b

=

T4¥Y~ATUFYS0 AR 14,3 2

¥0°8 A% -
42970 N =L
A X

77°375 14

NAYR 10
NN 12
FAUC(T: 08

MYCOT T2

i e e i T e W

e e ————

s

YJE) () L PUA

00l

ont

001

o0t

001

wll

nn

Hol

06

ne'

S 00

OlG

0L0



‘28-81-14 13:34 ~.S.ENTERPRISE LTD 86;696 9230 |,

———— e - —— — -...--....._.._--—...----————---.-.—-—-— . e

Y

ES Ver2, 0

2000-1-14 10:38

i e . o e S S D T ] 2 0 T o P i M W e e

(28 ) Juybr2amh-2

SW . O IdhiEH

32 I\i 22252-001000
LA
<2>

43 1 22351~080020
<1
2

a4 1 22351-080020
1>
vy

45 1 23414-080012
<1 FXXXXX
143

46 1 23414-080012
<1 FXXXXX
2>

47 | 23881-080002
1> FXXXXX
<>

48 | 23881-080002
<> FXXXXX
)

49 L 24311-000220
1>
<2

49= 1 1 24311-000160
13 FYXNXX
1))

50 1 24321-000850
<1> -
)

51 ! 26116-1001862
<1
<2

52 1 268116-100302
1>
a2>

33 l 28110-100432
<1>
<2>

Hd l 26116-120352
<1’
{25

H

ra

2

.aﬂ=YMITOUD
B'YMEOOOD

T 00

27" 909" Y 8. 0AX 20
x7‘yy9;t’yls.bhx 20
W YRy (avy B
N 8
6»55‘59' 8
M7 I 3

092" 14 P 22,0
037 1A P 16.0
0Ys2" 1A G 85.0
XA 10X 16

A b 10X 3

X #h 101_45.

A Ah 12X 35

A)(B)(C)(n,lr;fi; L P/U A

4

-

12

010
001
001
Z 010
Z 010
Z 00}
7 001
010
S 010
010
010
010
010

010

B el T —

LUPYRIGHT (C) YAVMAR AURICULTURAI FQUIP“ERT CO LTD AJI rights reserved



Ring-Gear

NPC-1049

COPYRIGHT {C) YANMAR AGKICULTURAL EQUTPMENT CO.,LTD. All rights reseived



T T 4 e W

o — T -

(30 )

.
(2>
1-11 19437 1=13101
<1> FXXXXX
Ko
2 2 Q9409031490
adn
<y
31 19431 (=13130
<>
{2
4 l 19431 1=13140
{2
L2
5 1 104311~-13. 350
4
{a)
8 1 194191-13530
)
(2> _
T 1 134)81-15%%9
1>
LD
8 . 15413113087
{1>
<
9 ok 22417-920nEQ0
5,
2>
Y- 1 1 22417-250400
<1 FXAAAN
2n
10 I 24101-060094
1>
2>
11 R | 24311000210
<
2> :
12 1 24341-000230
<w '
R (2) .
13 1 194190-32100
< e
2>

YES Ver2 0
2000=1=14 (0:36

[PZAR 3 4

/‘Rhirﬁ'ﬁYUihbgkﬁl

. Befoqure
@fcm
1 194311-13100

o ——— —

__ga'

D 8 2 . - e i g 1 0 W+

ﬂ\Juprf

= e e ke > o

i o o - ety D i A -y N 5 e

-
kd

A=YM1700D

2% 1L

2_7_7-'5“1"‘0-"“’,".‘-’

| §=YM20000 i!

H #dha f;”' (a)(a)<L)(5)rL><FJ 1 P,u A
29" ¥ ¥ au7" -} )0}
Tyt Aty oun i 5 Oda
o Tya 1 an.
Y$0E{ VA A 1 001
a7)Paneqvh 1 001
xT??s",/ (& i 001
b T TN DT M 2 001
T".".'J:l:.':-""}.E- L G 3
{4hy-mh3~ 28X40K12 1 001
JICY 5. 3K 50 i 001
YIE' Y 25X 40 1 N 00"
A" YI29° 6009 1 061
00v2* 1A P 210 ! 010
0922° JA'S 25,04, . ] 001
7 ‘1}-_-1’3-&'3

l 001




W W aw

YES

e e - A e (L

<SHEIIALS UeTse W C eMTERPRISE.

Ve:?.ﬂ

2000--1=14 10:36

(30 ) VAR A
%3;i i- gs‘bg};l
L4 -2 L9 19031400
LD
{2
15 ] 194740-10830
1>
. (2
13 L 19aTaG -L0NT70
»
o
i7 1 14T 10850
215
_ 2>
18 i 194719031510
(.‘;; .
<D
19 i 194190-31820
<>
23
18- 11 194420-31820
<1y FXXAXXX
2>
20 l 22351010025
1>
D,
21 i 22301-080015
L
V2
22 . | 24101-060094
<12
22>
23 1 ] 26450-080202
1>
<D :
24 1 194241-13301
1>
<2> K
23 19419)-13270
(l>
€22
26 1 194191-13331
21
N 2>
2T 1 . tl91-13340
<1
(975

O Pe-ese-da3g

s ————————y e B Lo B B B it i b

1.Th.

S T 4 o v o L et 1 e S e s e s e S —— o S g - e = e

COPYRIGHT (C) YANMAR AGRICULTURAL EQUIPMENT CO.,

ALl rights teserved

A=YML7000 =

B=YM2000D Em

C= F=

H &4 ¥ (A) (B) (€Y (D) (B) (1) [ P/U A

& i 17N l 001
37"zt 2 00
PIUL 2T 2 O
ETRRE MY 2 T
AP LA I e b0l
AV A AL 001
376 =ty 7h $ oul
27 J49° L 2 A 0AX 25 £l
47 vy "7 BOOAK LB 0tu
NG 6009 Lol
6017 4h 8X 20 6 010
7T an FuTh P 0e)
2y -7° 002
YT B 101
sV TV PADZY! 00\



Y E b‘ 1-’9['2. 0
2000-'-14 10:36

A=YM1700D b=
B=YM2000D =
- F:
B L0 MLES IR (A) B ) (D) (R (FY [ Pl A
2§ 1 194191-13350 A =F 20, 5X30X16 2 0n2
<1
2> o i
29 1 194311-12360 Ty Yy i 001
30,
2> o
30 1 194191-13370 2’ 475 =Y 2 001
) ) '
2> .
31 I 194[01~-13381 N R A 2 Z 00}
<é> FXXXXX
£2>
32 1 194150-31620 D{en=-245777" B 2 061
&1y
42> , .
32~ 1 1 1934150-51620 DAY =-245577 B K 061
1> FXXXXX i
2> ow
33 1 22417-300400 2yt s 4.0X 40 - 1 016
21>
) ,
34 1 24190-100001 ¥t 5/16 1 001
<
2> .
35 I -194311-13510 TeLriy 2 2 001
213
2> _ A
36 1 194311-i3520 Jaybly e =4y ) 001
1> .
2> _ .
37 1 194311-12530 " Yr-2vh A 4 001
i
" ‘ _
28 b 194311-13340 ¥ r=1VA B 3 00t
< :
o
39 1 194311-13350 3Py -R2A° -4 o2 00!
1> ,
<2 . .
30 1 . 194190-31120 T YAkZA A 2 001
<1 . -
2> - : _
41 f 1 194190-31130 T?‘*xﬁya 5 : 2 00
<Ly . ] , .
<2> ' LW,

COPYRIGHT (C) YANMAR AGRICULTURAL EQUIPMENT CO.

. a
t

| — 4 o



= B e T SR

¢ b il ]
A<PAL7G0D N=
B=YMZ2000D £=
C= {:
bl Ldﬁﬁﬁ“ a2 & B A @ EYF) 1P A
§2 }1 22242-900240 YN A AT 4 019
123
43 1 $101-062074 ST 8207 , 4 QUi
iy o
€2
34 ! 194311~ L 18%() - P2 PN 2 00
L
D
45 ) 124311-1336" A7 MMV VI 2 091
5
1€ 1 19471 1=13K70 e /v B 2 nn )
21
D
37 1 194311 -13850 ATPiYT K28 33 18 4 00}

R0 194311-13890 b7+ . 28X3d. 3X22. & 2 00i

<UD
2>

49 1 IS43'1-13910 AFARGY Y 28X43. 5X2 2 oM
<1y
{e :

50 V19431114920 ="M AT WR2B 2 00!
L) '
B ‘

51 A B T S48 SR - Jote An' =F 25X35X3 3 0ot
45,
2>

52 I 194311=139.40 Tooht By Z no!
<L
a2

33 T 194311 - 13859 JEINITATAS 2 o 0ul
<)
U o

24 ) { 194741 - 13960 KA ety Bt 4 on
& "

33 L 22047180080 AR % 16 2 010
) ; '
<2 .

26 [ 222:7-180001) A S8 BN ST 2 Q10
13 '
1>

CUPYRIGHT (() YAhM&R AGR!CULTURAL HQU]PHFNT CO I{W AT r“ﬁh:: nasE ued



"go-31-14 {3738 7. 5. ENTEPPRISE. e @6\‘;«'@339 s,
YES verz 0
2000-1-14 10:36 - | |
(30 ) ks o
A=YM1700D D=
n YM20007) = ,
¢ - ]'."
#_Eﬂ Q EPQE:E - H Hﬁfaéﬁﬁﬁ : W B W) WYE)T) L P/ A
37 t 22512 —o"ozw -%- 7422 2 001
<4y _’ 2
2>
5 1 24101-060134 ¢  A'7iv2" 6013 9 401
21> ' cw |
i
29 p P 24[01+062059 AT 6205 2 001
1> ’ ; ,
(- - By _ .
60 (1\1 26716-160002 Vb 16 2 010
RS o
Gl ‘1\1 194241-14010 YETRpn (92 ] 001
9 B | |
Bl= 1 1 194241-14611 ST AN = (12 l S 0dl
¢ ;; FXXXNX ; - -
SO : ' -
62 >1 194241- 14640 % 215 TN s : G
ay -
I ' i
62- 11 19 14741 AN TR U f
Yy v e y Tl
2> ' : .
63 i 19434 1~14630 YHTAYr 7 ' voi
64 £1>1' 24107100000 VTR 4LATS L 2 010
¢2> _ : "
65 i I 23010-050000 S T M) 1 001
Q> __  an il ; : -
fR 1 29271 000C0D - 1 Gy’ 1A u ol 1 010
Ny WMy |~000k00 = :
o7, ! 24321-000600 2 0321 1A G 60.0 ! | 010
; W12 " % & ' vo M
R ;s N :
68 '1"’t * 26013-100162° . X M‘ ("4 lﬂx 16 3 Qi
‘ Sd. ' . -
5.68 2 "2 T o -
=11 26128-100162. " sh(a"410% 18 © 3 N 001
L. Fxxxxx - o ; 4
‘ > ‘ ‘
_______________________________________ ot O s e A
COPYRIGHT (C) \ramn AGRICULTURAL FWIPMEM‘ m 'TD Ml rlzhts reserved
(’q | x:.').l?-loano, N | =y - u)OlO

e

= EL 1, SO

RS P

B e R

A~ LM



7 TALNE LS
B e e b T 10
—ioaT Wiree R

KPC-1049

- —

COPYRIGRY (€) YANMAR AGRICULTURAL FGUTPMENT o6, i1D. Al. rigits resetved




28 -
. !'_“efcl’fl;\‘,\' e C=r Ea----—----' I-:'
@/ Lo ' K «unuﬁ, | (A) () (©) (D) (B (F) T 37U A
; 1 19330T-14100  Zuypae’ /L » 5«7 j 1 2 001
. K1Y _ 2
<2 % = -
I- L 1 (94311-14101 7avat‘vb ¥ CMP 2 S 00}
<ty FXXXXX
£2> .
2 2 194145-12620 PUPASE AT 4 001
1>
(2> .
3L 194310-14120 TRV MITATAR 2 001
> .
2« L1 19481(-10121 TRUNTTA AT Y . 8 00§
&y FXXXXY
{2 - ' 2 _
4 194311-14130 AvA9Iye 33 _ 2 001
. B ;1_1 1943111416} 73- 4R, 6X38.5 2 001
<L : _
QD P ' %
8 1 194311-14:7L Y= #3= 40XS0VAS 2 0]
1> o SR .
-
6--1 1 193311-13172 I=VhG= 2 S 001
(45 FXXXXX
D , , » . '
7 _1)1 19431114180 TT{tava A q 00
R - | o |
E ’1>.I 194311-14190 = J47A74 B : 4 00
T ; | | _ |
2> g ' ¥ s :
8 s (22217-140000 - AR L 4 010
Qs |
10 1 22242-0008£0 MADC G 7 . 33 2 010
<1 TH
: <> oy S .
SF 3 2 1 24101-060084  ~'7)v4° 6008 2 001
: 1\ £ . ; I. o
» (2) _ 5
2 ©24101-052114 S P2 M-I 2 001
X1> -'.., £ &
D | |

COPYI\J. ;h! (Cl M‘NAR !‘J‘RI(I' TURM. EQUH‘MC\"F co. ITU Ml ribl"!q reretved



- WA

' ‘e 11F - * - 3¢ Lu: r(L" : E J’EHFPI J-E *’-:’-aﬁ—gﬁa_aa?&u - P pe———S VLT Rt - k-

YES Ver2 0
2000-1'14 10:37

( 32 ) T8y MALAVIAY ’
- ARYML700D N=
'-,a:'BE"l’MZOUUD F=
R (o F=
2w L0 MBS H iﬂ ‘2 o (A)(B}(L‘{D y(B) (F) L:R/U A
13 1 242'1-033002 > 0/9 8. z . 001
L1 : : -
2> ! oy ) |
14 | 2132]1-000330 Qs LA G 350 2 010
<D Toi Lo
4= 11  24321-000400 Oyvs" 1A G 40.0. 2 'S 010
1> FXRXXK g |
@ . _
15 1 26013-140262 LR AR} 14X 2B § 010
41> i . il SR
: £2> i : :
6 ) 26716-140002 1Yh 14 4 010
€ - oo '
<2 _ ' ;, :
17 ; L 794311-14700 © TOVRMag4YLYT) VAR ! V01
l) . . .I‘.I" 11
<D .
17- 1 1 7941686~14700 Tay b R{p4%L i3 ! S 0Ql
1D FXXXXX | :
< _ _ o ; .
18 ; 9 194311-14700 w4y DCSJAX14- 1 001
0% - ' :
¢ |
19 >2 19431 1-143800 74%6-11 2278 1 00!
<1 .
&)
19- 1 2 194166-14800 ©AAYG-14 CMP 1 S 001
1> FXXXKX -,
<3
20 7 194311-14810 JAY | 001
< !
: D | -
20~ L 4 194166-14810 . 4% . 1 $ 001
<> _ FXXXXX
S 5 :
21 3 194311-14820 #2.7° 1 001
1> _
21- 13 19;166-14840:- =7 ' ) S 001
g0 FXXXXX _
<2y e T . ,
'22.<1>1 7943111 4860 Tes kAL I4¥ IR YA ] . for
19>

COPVRIGHT (©) VAVMAR AGR1CdnT”Rh] IQUIPME\T 0., LT, “ALL vi ghts TPSer\ad



en e vTadeplild 1343V 5 ENTERPRISE, U T Be-Rdn-g23e 5
-._.——------—-u—.--—-r-—-._-..——-------__:-——-,-.i---f-.---------'q-..._...-.----—————---—---_---.-—--_.t'----.-_--'—
e E S Y¢r2 Q- AgEe ©
2000<1-14 10:17 | o
(a2 ) TeaRiee
' Aﬁ‘f 70\3:) DP , “Eh
) _ , }UGD g
B L0 SAES H OB wr )} cm ©) (rn B (F) T 3L A
. '22'-'.1 L6186 1 BN Fay -M’v?*f‘?R /;: S.'}'JQ.‘ -
i a0 €41 FXXARK -
' (q/ . : 3 .
23 2 Lbadli-14vn Ry i’)_(""iJAXM,’ .oy l f,:ul
‘ h) : L -. .
24 2 1p43l1-14800 281 T U-b. L Qi
24=1 2 193166-14800 A {¥6-'t CMP o o 1 S 061
DS Ry - -
e Ky ' . , :
or 3 O 3 ”?‘U” 14810 Ty _ l O
PN . e |
<2\ .. i . : '._, . L . '.
v 28-* ) 3 19-1166-.14‘3‘.1_0., 2y i S 001 o
o \%: "~ FXXXNX 2 S
s T3 icddll-lesic o #aed - 1 9!
19 i N
< ge s o, | ‘
26- 1.3 19416614850 gt 1 S a6t
<12 FXXXRA i
€25
i..;-...- s g,‘....' ______________ I i = e A 8 i e e e

COPYRIGHY lC) YANMI! AGPI(‘IJ 1bRM Qﬂ“‘M!‘PT 2, LID. ALl righta rnmvcd



	Yanmar YM1700A YM2000A YM2000D Parts Catalog
	YM1700A/YM2000A Index
	Specifications
	Electrical Wiring
	Power Transmission Structural
	Traveling Transmission
	Section A
	1. Throttle Assembly
	2. Throttle Assebbly

	3. Fuel Tank
	4. Engine Guards
	5. Clutch
	6. Transmission & Rear Axle
	7. Transmission Housing
	8. Shift Levers

	9. Brakes
	10. Steering
	11. Front Axle and Frame
	12. Wheels
	13. Hydraulics
	14. Hydraulic Control
	15. Hydraulic System

	16-17. Hood and Sheetmetal
	18. Electrical System
	19-20. Drawbar & Toolkit
	21. 3-Point Hitch

	Section B
	1. Engine Cylinder Block
	Section Code
	Section Code

	3-4. Engine Gear Case
	Section Code
	Section Code

	5-6. Engine Cylinder Head
	Section Code
	Section Code

	7. Engine Air Cleaner
	Section Code

	8. Engine Camshaft
	Section Code

	9. Main Bearing and Crankshaft
	Section Code

	10. Piston and Connecting Rod.pdf
	Section Code

	11. Lubricating Oil System
	Section Code

	12-13-14. Engine Cooling Water System
	15. Fuel Injection Pump
	Section Code

	16. Fuel Injection Valve
	Section Code

	17-18. Fuel Oil System
	Section Code
	Section Code

	19-20. Governor System
	Section Code
	Section Code

	21. Electric Starting System
	Section Code

	22-23. starting motor
	Section Code
	Section Code

	24. Generator
	Section Code

	25. Thermostart equipment
	Section Code


	YM 2000D Front Axle Case
	Ring Gear
	Front Wheel & Tire



